PARTS LIST

LBH-1790A/LBH-1795A
PARTS LIST

TE2 URL &b. {EFIIFEZREEEED DL Web Parts List ZCFIHIEFE T,
CHRICEEEEFIUNETYT, (ERD
https://www.juki.co.jp/partslist/

You can use a Web Parts List with a convenient search function from the URL below. To use this website,
free membership registration is required.

https://lwww.juki.co.jp/partslist/

No.1649-10



HOW TO MAKE USE OF THIS PARTS LIST

1.Explanation of codes
1)"*" mark............ means this part is changed from the previous parts book.
As to the details of the change,refer to “List for information of change”.
2)"H#01” o, refer to “Note” explanation at bottom of page.
2.Codes on the “Qty” column
= Each numeral indicates the number of parts required.
* “0.1” and “2.5” indicate the length (in meters) of the respective parts.
3.Parentheses mean that the corresponding part is a subpart that constructs an assembly part.
4 Dotted lines on the Figures indicate assembly parts.
5.As to the parts with marks of ” ¥ “(consumable parts) and ” © ”“(optional parts)on the respective parts,

it is recommended to prepare spares.

IN—Y YR EZHAICELT

1.7 R MoK SHHA

1) 7 % “El.... BIEDNR—Y Ty 7B L CSEEESN-BREEKLET,

EERARIT EBRFHRYR L " E#SBLTIESL,

2) "HO1 .o R=UTFO"FRE" OHRAZSEL TS,
HEROHTIE. AHERL. 01, 25 Z0OHKEE. RS (BELA—FL) Z2RLET,
HERD () X ABREBRL TV SFHRATHIILEEKLET,
ATFAIR=TD————— Pk, BB THEIILEEKRLET,
WRARR=DD " %" CHERMR). "O7 (T avEGR) OMADLERRAIL.
FHEEBLTHELILEZBEOLET,

a » 0N



CONTENTS

H X

1. FRAME & MISCELLANEOUS COVER COMPONENTS (1) ..c.eiivvvveeveeeesssamsnseeesseesssssssssseeesssssssssssssss oo 1
BEER - SAEBIfR (1)

2. FRAME & MISCELLANEOUS COVER COMPONENTS (2) ......cccovuommmmrrreeseeeosssssssssseeessssssssssssssssssessssssssssssssssssseeesssoee 3
BRER - SAEBIfR (2)

3. MAIN SHAFT COMPONENTS ...........cooooieeeeeeeeeoeeooesoeeeses e eeeeeeoeoes e eeeessoseees e eeeeesssoess e eeeesesseoes e eeessnone 5
L EBEALR

4. HOOK DRIVING SHAFT COMPONENTS .........oocoormmmrrereeseooeooessoeessssseeeseoesssssessssseeesssssessss s seeeessssssssss s eeesssonnnnsnns 7
TEEALR

5. PRESSER & FEED COMPONENTS ......ooororvvvvveoeseossassssssssssssssssssssssssssessssssssssssssss e ssssssssssssssssssssesssssssssssssssse e 9
X - 0B

6. PRESSER & FEED COMPONENTS (FOR LBH-1795AS) .........cooovrmmrerereesoooosssssssseeeessssessssssssssssesssssssssssssssssseeesssoee 11
R - EDER (LBH—-1795 AS A)

7. NEEDLE BAR ROCKING COMPONENTS .........oooooummmmniereeesossssessssssssssseessssssssssssssssseessssssssssssssssseessssssssssssssssseseessssoee 13
HEEENER

8. NEEDLE THREAD TRIMMER COMPONENTS............ioooroeeeoeeoeoeeeeseeeeeeeooooeseeeseseeeeeseseseses e eeessoseeoees e eeeeeneee 15
HYIDRR

9. BOBBIN THREAD TRIMMER COMPONENTS ........oomirreooooeoeeeeessossssseessesssosssessssseeeessssesssssssssssssessssssessss s eeesssoee 17
THYID R

10. CLOTH CUTTING KNIFE COMPONENTS .......oooerevvvoeeeeeeooosessseeeeeeosoesssesesssseeesssssosss s seesssssosssssssseseessesssessn 19
a0 X B

11, TABLE COMPONENTS ........ooooooommmeieeeeossoosssssssssssssseesssssssssssssss s sessssssssssse s sssssssssss s eeessssnnssss 21
== Ra LR

12. OPERATION BOX COMPONENTS (ACCESSORIES OF A CONTROL BOX)........ccooovvummmreeeeeeooossssssseseeeesssossssssss 22
BIERY I XB8R (IR Y 2 XOMER)

13. CONTROL BOX COMPONENTS .........ooovvvvooosssamseeeesesessesssssss s sessssssssssss s sessssssssssss s 23
HIER Y & B8R

14, WIRING DIAGRAM .........ooovooooooeoeoee oo eeeeeeooeoeoee e eeeeseoeoes e eeeees oo eesee e eeeeses e eeeseeneen 25
BACHRE

15. ACCESSORIE PARTS COMPONENTS .......ooooomeireeeeeeeeessoseeseeeeessosooessesssseeeesssssssss s sesssssssssesssssseeeesssnnnsn 27
HERER

16. THREAD STAND COMPONENTS .......coovvvoooooeeooseseessssssessssssssseseesssssssss oo sssssssssssssss oo 29
RILFKERR

17. SPECIAL SPECIFICATIONS COMPONENTS (1) evvvvvvvvooeeosoasseeeeesoooossssesssseesssssssssssssssss s seesssssssossns 31
FERIMEARRAGR (1)

18. SPECIAL SPECIFICATIONS COMPONENTS (2) .. ovvvvvoooooessamseeeeeeeooosssssssss oo seesssssssssssssssse s 33
RRIMTERRAMR (2)

19. EXCHANGING PARTS .......oooomiiiiioreeoeeoooeeeeeeeeeeeeeeeeoosees e eeesssoeo e eeessseoees e eeeessssee e seeeesessees e 35
BN R

20. LIST FOR INFORMATION OF CHANGE .............oommirereeeeeesoeeooosessesseeeseesosoossess e eeesssssesssses s eeeesssssssssss s eeesssene 37
EEERIA S
NUMERICAL INDEX OF PARTS .........ooocoouuummmiseeeeessssssssssssssssssssoesssssssssss s sessssssssssssssss s sssssssssssssssssssssessssssnsssssssssneee 38

5|



5RER - SAEBIMR (1)

1. FRAME & MISCELLANEOUS COVER COMPONENTS (1)




REF.NO NOTE  PART NO DESCRIPTION B & Qty
1 401-43770 UPPER COVER 7w )—=HI— 1
2 SM-4051055-SP SCREW z5avelv 6
3 401-41709 LEFT_COVER EREAHI— 1
4 SM-4051055-SP SCREW BARRAL 2
5 401-65706 LEFT COVER B AREA/—B 1
6 SM-4051055-SP SCREW JZaV A1) 4
7 400-04157 THREAD_TAKE_UP_LEVER_COVER ALY RFA T TUIN=H)— 1
8 SM-4051055-SP SCREW B 1
9 400-04156 FRONT_COVER 70 hJ— 1

10 SM-4051055-SP SCREW BARRAL 3
ikl 400-04159 MOTOR_COVER E—F—HA/— T
12 SM-4051655-SP SCREW M5 L=16 BFRL M5 L=16 4
13 262-30409 LUBRICATING OIL WICK STOPPER FEHPHS S 2
14 SM-6050802-TP SCREW M5X0.8 L=8 FEFURILE MBEX0. 7 L=8 1
15 400-04161 REAR_COVER U7 1)\~ 1
16 SM-4051055-SP SCREW JZaV A1) 4
17 401-42148 HOOK_OIL_SHIELD_COVER_COMPL. EHI\—HEE 1
18 401-42887 HOOK_OIL_SHIELD_COVER EHIN— (1)
19 SM-0040801-SC SCREW ~rS2ZRAL M4 L=8 (1)
20 401-45328 SENSOR SLIT PLATE C PRy MRC (1)
21 NM-6040001-SC NUT M4X0.7 TYPET ANETYR M4AX0. 7 1@ (&N}
22 NM-6030001-SD NUT M3X0.5 ATy s M3X0. 5 1% (1)
23 SM-6031402-TP SCREW FNATURIL & (1)
24 137-03806 HOOK OIL SHIELD HINGE EZIAC ) (D
25 137-03905 HINGE PIN EHI\—bVE (1)
26 %« 401-41710 HINGE_SPRING (&8
27 401-41711 HINGE_SPRING_WASHER eV REE (1)
28 SM-4040655-SP SCREW M4 L=6 BTNMRL M4 L=6 (1)
29 SM-6050652-TP HEXAGON SOCKET HEAD SCREW M5X6 NATUTERIL b 2
30 SM-6040602-TP SCREW M4 L=6 AATURILE M4AX0. 7 L=6 2
31 TA-1550902-R0 PLUG I D=15. 5 L=9 T
32 TA-1050504-R0 RUBBER PLUG fl= =3 1
33 401-41795 PBL_METAL_CAP BAAYIF YT 1
34 TA-1250406-R0 RUBBER PLUG D=12.5 L=4 ¢ D=12. 5 L=4 3
35 TA-1550902-R0 PLUG Ik D=15. 5 L=9 3
36 #o1 SM-6061002-TP SCREW M6 L=10 ABJURUE M6 L=10 3
37 SM-6067052-TP HEXAGON BOLT TNATURIL b 1
38 SM-80606A2-TP SCREW M6 L=6 BIIELEDRL M6 L=6 2
39 320-02354 SWITCH ASM. —BHELER Ay FH 1
40 SL-6040892-TN SCREW FEZRTENATURIL b 2
41 225-28764 PRE-TENSION CONTROLLER ASM. POEPEVL:] T
42 #o1 225-02504 THREAD GUIDE BAR RENE 1
43 401-41714 BED_BASE Ny RR—2Z 1
44 400-04160 BED_REAR_COVER Ny RUFZHIN— 1
45 ¥ 401-41706 ASSY_LED_DEVICE L EDREAEEH 1
46 TA-0500301-R0 PLUG 5X5.8 L=3 I 5X5. 8 L=3 T
47 139-22208 TAKE-UP THREAD GUIDE B KIAREA B 1
48 SM-6050802-TP SCREW M5X0.8 L=8 AAJURILE MBX0. 8 L=8 2
49 #01 400-06314 HINGE_BUSH JJya 1
50 137-00604 HINGE PIN ) 2
51 #01 137-00406 HINGE PLATE A EVIWR A I
52 #o1 137-00505 HINGE PLATE B eIl B 1
53 NM-6060001-SD NUT M6 ABFYE M6 1@ 2
54 KX-0000003-80 SPACER ANR—tf 4
55 WP-0612056-SD WASHER 6.1X18.5X2 FEEE 6. 1X18. 5X2 1
56 #o1 139-43303 OIL SHIELD MR T
57 400-08977 RUBBER C BRI L4 0 3
58 400-08978 RUBBER D Bk J D 1
59 SL-6040892-TN SCREW FEERAINATURIL b 4
60 E2002-855-000 Z STOPPER RUBBER ZZ~w)—dA 1
61 D6056-555-B00 RUBBER CUSHION (B) =BT ILE 1
62 #01 137-00703 RUBBER HINGE N 1
63 #o1 SL-6040892-TN SCREW FEERATETNATURIL b 1
64 400-09037 TAKE-UP THREAD GUIDE A KIEARERN A 1
65 SM-6040602-TP SCREW M4 L=6 ANAETURILE M4AX0. 7 L=6 1
66 401-41713 STUD ATy R I
67 TA-0850604-R0 RUBBER PLUG fl= =3 1
68 CM-3002000-03 ATTENTION LABEL EIFHEEY—IL (31, B) 1
69 137-05405 NEEDLE BAR THREAD GUIDE FHHERER 1
70 401-38611 INT PCB ASSY | N TEWRER 1
71 CM-3013000-01 SAFETY LABEL EEERZEY—IU (&) T
72 CM-3002000-01 ATTENTION SEAL EIFHEEY—IL (16) 2
73 401-11214 FAN MOTOR ASSY TP VE—58 1
74 NM-6040001-SC NUT M4X0.7 TYPE1 ANAFvh M4X0. 7 18& 2
75 SL-4042591-SC SCREW M4 L=25 BEEAEENNRE M4 L=25 2
76 TA-2100904-R0 RUBBER PLUG =23 1
77 SM-6040650-TP SCREW FRL M4 L=6 1
78 401-45327 SENSOR PALTE C TR C 1
79 401-41483 COVER SENSOR ASSY HN—FERRA T 1
80 SL-4030881-SC SCREW M3 L=8 BEENEENIRL M3 L=8 1
81 HX-0015000-00 CLIP T—=2ILoUv T 3
82 SM-6040602-TP SCREW M4 L=6 ABJURILE M4X0. 7 L=6 3
83 TA-0550604-R0 RUBBER PLUG 142 1
84 TA-0750404-R0 PLUG D=7.5L=3.5 It D=7. 5 L=3. 5 2

NOTE(:E5C)

#01...ACCESSORIE PARTS

fI/Eem



. FRAME & MISCELLANEOUS COVER COMPONENTS (2)
BRES - Sa=BAfR (2)




REF.NO NOTE PART NO DESCRIPTION m A Qty
1 400-06261 ASSY_AT_SOLENOID AT YVU./A R4 1
2 400-06263 AT_SHAFT AT YvIh 1
3 400-06264 AT_SHAFT_HOLDER AT YvJhRILY— 1
4 RC-1700001-KP RETAINING RING CH L& 1
5 400-10514 DISK_STOPPER HEATFIMIAZ AR 1
6 400-10511 DISK_STOPPER_HOLDER_CAP REFFv VT T
7 141-15554 HEAD GROUND CABLE A ASM. B —R T —J)UA 1
8 400-10522 SHAFT_NUT RDDHEVREEHS—1ED TV 2
9 SM-0860400-SN SCREW rS2Z2RL M2. 6 L=4 3

10 SM-6040860-TP SCREW M4 L=8 IEHRL M4 L=8 1
11 SM-6050802-TP SCREW M5X0.8 L=8 AJURLR MBXO0. 8 L=8 3
12 SM-8030412-TP SCREW RXRY M3 L=4 2
13 SM-8030412-TP SCREW IEHRRL M3 L=4 1
14 SM-80606A2-TP SCREW M6 L=6 NAFSELESRL M6 L=6 1
15 SM-9040800-SP SCREW AR & 1
16 WS-0410002-KP SPRING WASHER FEE M4 I
17 401-41478 INT CORE B ASSY INTO—KB# 1
18 100-06104 TAKE-UP SPRING FRELO (F1a 1
19 400-10510 THREAD_TENSION_POST_BASE HEFE 1
20 400-10512 THREAD_TENSION_SHAFT_COLLAR RDBDHEVREHS— 2
21 320-55402 THRUST COLLAR AT (B) RAFHMRASANADS— T
22 400-04252 UTT_SUSPENSION_SCREW_9 UTT BAXvy3vhl 9 1
23 400-06265 ASSY_THREAD_TENSION_POST 2Ly RFvyavRA ME 1
24 B2702-210-000 GUIDE PLATE AUIURHARA A R 1
25 B2703-210-000 BUSHING AUrueAR v o 1
26 400-03499 THREAD BREAK DETECTOR A AUy RIVAOFT4 O RJ— 1
27 400-11143 ASSY_BTW RETHE 1
28 262-60109 BTW_BASE REZEUIITE (1)
29 262-60208 BTW_CAM_PLATE RETHER (1)
30 262-60307 BTW_BASE_SHAFT RET SRERE (1)
31 262-60406 BTW_SHAFT_BASE REEH (M)
32 262-60505 BTW_CAM_LEVER P AN (1)
33 262-60604 BTW_WHEEL REEEH (1)
34 400-11144 BTW_TORSION_SPRING REZRUDIEFR (1)
35 262-60802 BTW_BEARING_SPACER REERNFT UV I ANR—Y (1)
36 400-11145 BTW_SHAFT RETH (M)
37 400-11146 BTW_LEVER_SHAFT REEL/—ih (1)
38 400-21933 BTW_LEVER REFU/N— (1)
39 262-61206 BTW_SPACER REEAR—Y @D)
40 262-61305 BTW_BEARING REENFUVD (2)
1 % 262-61503 BTW_WHEEL_RUBBER RETEES n
42 ¥ 262-61602 BOBBIN_SPRING REVIESER (1)
43 262-61701 BTW_SPRING RETAERENR (1)
44 RC-0560711-KP RETAINING RING CH L& (1)
45 RE-0400000-K0 E-RING 4 Effloig 4 (1)
46 WP-0450826-SC WASHER 4.5X10X0.8 FEE 4. 5X10X0. 8 (D
47 SM-5040655-SN SCREW A~ RRL (1)
48 SM-8050502-TP SCREW M5 L=5 1E$HRL (1)
49 SM-8040802-TP SCREW M4X8 IE$HRL M4X0. 7 L=8 (2)
50 SM-6040602-TP SCREW M4 L=6 AJURILE M4X0. 7 L= 2
51 401-41479 INT CORD C ASSY [NTI—RCH 1
52 % 400-37008 THREAD_CUTTER ARUIDFRER 1
53 SM-0050801-SC SCREW FSXQAL M5 L=8 4
54 D3162-555-B00 THREAD GUIDE FE—RATEREN 1
55 $S-7110840-SP SCREW 11/64-40 L=7.8 AFRL 11./64—-40 L=7. 1
56 EA-9500B01-00 CABLE BAND ESCIAAN 10
57 HX-0015100-0A CABLE BAND ESCIAC 2
58 262-30409 LUBRICATING OIL WICK STOPPER AT LESD 3
59 225-29481 BOBBIN THREAD TENSION ASM. HREERAF (40) 1
60 225-29473 BOBBIN THREAD TENSION ROD ASM. REELAF $©EES (1)
61 NS-6110310-SP NUT 11/64-40 ~EFVvE 11,/64—-40 D)
62 110-72402 THREAD TENSION NUT E—XRBFF v (1)
63 110-93606 THREAD TENSION SPRING FE—HRATFIER (1)
64 B3214-047-000 BOBBIN WINDER TENSION DISC FRIFFmM (2)
65 401-41477 INT CORD A ASSY INTO—RA 1



3. MAIN SHAFT COMPONENTS
FEhRaR




REF.NO NOTE PART NO DESCRIPTION @ A& Qty
1 400-11517 NEEDLE_BAR_CRANK_FELT “—RILI\—=oZoTT)U b 1
2 401-42152 IDLER_ASSY 74 RS 1
3 RC-3781518-KP RETAINING RING CE L (2)
4 RC-0100001-KP SNAP RING M10 Clo#w 9. 3 (1)
5 401-43150 IDLER FIXED PLATE 7 A RSEENR (1)
6 401-41721 IDLER_PULLEY 7ARZT—=U (D
7 SB-1100007-00 BALL BEARING AR EZ (1)
8 NM-6100001-SD NUT M10 NEFYE M10 18 (1
9 401-41720 IDLER_SHAFT A RSHH @)

10 401-44351 SQUARE_BLOCK_GUIDE_ASM AT A 1
(K| 401-41725 THREAD_TAKE_UP_COMP KRS HE [@D)
12 401-41726 THREAD_TAKE_UP_ASM_C KFECHE (1)
13 401-42878 TAKE_UP_CRANK_ASM. PN AL | (D)
14 SM-80404A2-TP SCREW M4 L=4 RAEFYTELESHRL M4 L=4 (1)
15 400-51473 COUPLING ASM. HwTU T4 1
16 400-51474 COUPLING HAvTUTD @)
17 SM-80608A2-TP SCREW M6 L=8 ATYtELEHRL M6 L=8 (4)
18 SM-80606A2-TP SCREW M6 L=6 NAETYTEIESRL M6 L=6 1
19 400-04171 COUNTER_WEIGHT_SCREW a1y 1
20 401-41716 COUNTER_WEIGHT PeE 1
21 SM-8081652-TP SCREW M8 L=16 R M8 L=16 I
22 401-38137 IPM550W MOTOR | PM550WE—% 1
23 SM-6052002-TR SCREW M5 L=20 FAETURILE MBX0. 8 L=20 4
24 400-10534 BTW_DRIVING_WHEEL RETERENE 1
25 401-50011 FRONT_BEARING FEpIRT U 1
26 400-10535 DRIVING_WHEEL_SCREW REZEREEIESHRC 2
27 401-41717 MAIN_SHAFT | 1
28 401-41719 TIMING_BELT FAZVIN) 1
29 400-32269 THRUST COLLAR ASANAIT— 1
30 SM-80506A2-TP SCREW M5 L=6 ATUtELEHRL M5 L=6 (2)
31 CS-1000881-TP THRUST COLLAR ZASANE D=10 W=8 [@D)
32 SM-80606A2-TP SCREW M6 L=6 AFYtELEHRL M6 L=6 2
33 401-41718 SPROCKET_A 2707w kA 1
34 SB-1200008-CO BEARING CHARDESZ 1
35 SM-6062502-TP SCREW M6 L=25 AEJTURILE M6 L=25 3
36 SM-80608A2-TP SCREW M6 L=8 NAJIEEDRC M6 L=8 2
37 400-04185 HINGE_SCREW ey 1
38 WP-0621046-SP WASHER TR 1
39 SM-9061403-CP SCREW M6 L=14 JNARIL 1



4. HOOK DRIVING SHAFT COMPONENTS
TEHRALR




REF.NO NOTE PART NO DESCRIPTION T Qty
1 SB-1120016-00 BEARING RFPUT 2
2 SB-1100006-00 BALL BEARING CAHARDE 2
3 SB-1150002-00 BEARING RyPIT 1
4 SB-1150015-00 BEARING CHABDEN 1
5 400-04188 BEARING_SUPPORT RF7YUVIYR—k~ 1
6 235-36204 BUSH TH®R#EZ v 2
7 RC-2791218-KP RETAINING RING CE L 2
8 400-04186 HOOK_DRIVING_SHAFT TvIRSAEVTIv T 1
9 400-04187 HOOK_DRIVING_SHAFT_METAL TYIRSAEV I v T MAZ)L 1

10 SM-8050502-TP SCREW M5 L=5 1IE$HRL 2
11 137-10306 INTERMEDIATE SPROCKET SHAFT X707 v N I
12 137-10504 INTERMEDIATE SPROCKET WASHER FEIZXTOT v NG 1
13 # 137-29066 HOOK COMPL. Axowvdo 1
14 401-41739 LOWER_SHAFT_KNOB_B T/ DB 1
15 SM-80606A2-TP SCREW M6 L=6 NAEJUYSEIEHRL M6 L=6 10
16 400-11355 OIL_FILTER ey VY 2
17 145-04401 BEARING SUPPORT TEANRF U I 1
18 400-04180 SPROCKET_B ATJOyvh~ B 1
19 401-41740 SPROCKET_C ATJOv kK~ C 1
20 137-10405 INTERMEDIATE SPROCKET RING PRI IO Y NJVT 1
21 400-06317 WASHER Jvv— 1
22 401-42753 ADJUSTING_PIN_B BEE> B 1
23 401-42754 ADJUSTING_SPRING_B FEIEaB 1
24 401-42752 ADJUSTING_SCREW B FEIA LB 1
25 400-06320 FELT Jx)bb 1
26 236-30007 TUBE Fa—7 I
27 CQ-2020000-00 OIL WICK SEIS 1
28 B1811-771-000 BOBBIN RE> 1
29 % 137-29769 BOBBIN CASE ASM. RE>Vo—2i8 1
30 137-29652 HOOK SLEEVE CONNEC. LERTFES 1
31 137-29603 HOOK SLEEVE B TES (D
32 CQ-2520000-00 OIL WICK SHS (0.04)
33 HX-0025500-00 TUBE Fa—7 (0.017)



5. PRESSER & FEED COMPONENTS




REF.NO NOTE  PART NO DESCRIPTION B & Qty
1 402-58041 FEED MOTOR EODE—Y 1
2 HD-0005700-0A PHOTO SENSOR TH hEY 1
3 228-91204 BEARING SUPPORT NFPUV IR 2
4 400-75297 THROAT_PLATE_BASE_COVER EHRE 1)~ 2
5 400-04194 MOTOR_BRACKET E—5—DJ37vhk 1
6 401-08754 PULLEY_B J—J— B T
7 400-04197 PULLEY_C J—U— C 1
8 400-04198 SUPPORT_SHAFT PYR—b¥v T b 1
9 400-04200 TIMING_BELT_HOLDER A WwZ TN MRV — 1

10 400-04201 FEED_SHAFT TA4—RIv T K 1
ikl 400-22121 FEED_GUIDE_SHAFT TA—FAARIv IR I
12 400-04203 FEED_BASE_ASM EOE () 1
13 400-04204 FEED_BASE xEha (1)
14 401-10933 BEARING EbEXPUYI (3)
15 400-10434 THRUST_COLLAR_ASM. KWOSVIOEVRSAMAS—H 1
16 400-10435 THRUST_COLLAR KISV IEIRASANAT— [oN)
17 SM-8050412-TP SCREW M5 L=4 kR M5 L=4 (2)
18 400-04205 WORK_CLAMP_CARRIER D—005VTF v U7 — 1
19 SL-4031091-SC SCREW M3 L=10 BEEAEENNMIL M3 L=10 1
20 SM-6040602-TP SCREW M4 L=6 FEJURILE M4X0. 7 L=6 4
21 SM-6040802-TP SCREW M4X0.7 L=8 NATUND N [
22 SM-6041002-TP SCREW M4 L=10 AAEJURILE M4X0. 7 L=10 6
23 SM-6061002-TP SCREW M6 L=10 AEyURILE M6 L=10 3
24 SM-6061802-TP SCREW M6 L=18 FEBTURIL & 1
25 SM-8050502-TP SCREW M5 L=5 kL 3
26 SM-80606A2-TP SCREW M6 L=6 NAETTELESHRC M6 L=6 ?
27 401-41742 TIMING_BELT FAZVINIL S 1
28 SM-5040550-TP SCREW M4 L=5 fal M4 L=5 4
29 401-42161 LIFTING_LINK_ASSY SlELIFUVY (1B) 1
30 401-41788 LINK_ROD_S U2 OBS (1)
31 401-41801 LIFTING_LINK_PIN SIEFUYIEY [&D)
32 SD-0800326-TP SHOULDER SCREW Bl (1)
33 401-42755 LIFTING_LINK |X EFUVY (1)
34 402-58042 CLAMP MOTOR WX E—% 1
35 SD-0800326-TP SHOULDER SCREW Bl D=8 H=3. 2 1
36 400-04289 ASSY PBL GEAR L PBLF7L T
37 400-04267 ASSY_PBL_MOTOR_BASE PBL E—49X—2# 1
38 SM-6041202-TP SCREW M4X0.7 L=12 FETURIL & 4
39 SM-8060552-TP SCREW M6 L=5 kL 5
40 SM-8050502-TP SCREW M5 L=5 1EHRU 1
41 SM-6040502-TP SCREW M4X0.7 L=5 ANATURNURN M4 L=5 T
42 RE-0500000-K0 E-RING EfltoHEw 5 1
43 131-27402 PIN (SHORT) C “EREHEY (@) C 1
44 401-41757 SQUARE_BLOCK a5 1
45 401-41755 SLIDE_ROLLER 254 RO—35 1
46 401-41754 COLLAR H5— T
47 SB-4080001-00 BEARING SyaNel = 1
48 % 400-04285 PBL_FINGER_GUARD PBL ZJavA—H—R 1
49 401-41794 PBL_GUIDE R OERIEH A R 1
50 400-04280 PBL_LIFTING_PLATE PBL UJF«vJT7L—h 1
51 400-04279 PBL_METAL PBL X% T
52 401-41747 POSITION_BRACKET RIVavISovh 1
53 401-41745 PRESSER_BAR HRE 1
54 401-41753 PBL_ROLLER_BASE PBL O—35~X—=X 1
55 401-41756 PBL_ROLLER_SHAFT PBL O—># 1
56 SB-3070002-00 BEARING CADDEE 2
57 401-41746 METAL_U HRXZ)L L 1
58 400-04287 PBL_WORK_CLAMP_ARM PBL D9—905V77—A 1
59 400-04288 PBL_WORK_CLAMP_ARM_SHAFT PBL D—0035YT77—LYv Tk 1
60 401-41743 SENSOR_PLATE TV YRR 1
61 SM-6040802-TP SCREW M4X0.7 L=8 NATUNIL 1
62 SM-6041602-TP SCREW M4X0.7 L=16 NAEJTURILE M4AX0. 7 L=16 1
63 SM-6050800-SP SCREW M5 L=8 TRl M5 L=8 2
64 SM-6051002-TP SCREW M5X0.8 L=10 NAETURILE MBEX0. 8 L=10 4
65 SM-6051002-TP SCREW M5X0.8 L=10 AEJURILE MBEX0. 8 L=10 4
66 SM-8050602-TP SCREW M5 L=6 EHRAC M5X0. 8 L=6 2
67 400-20310 UTT_CLOSE_CAM_B FEHEALHLB 1
68 401-41748 LIFTING_LINK_SHAFT it la sty 1)) 1
69 SM-8060612-TP SCREW M6 L=6 kRl M6 L=6 1
70 D1511-771-KA0-A WORK CLAMP CHECK HOLDER ASM. BZEME (1K) 1
71 B1511-771-000-B PRESSER FOOT st [oN)
72 B1509-761-000 WORK CLAMP CHECK SPRING X BRI (2)
73 B1510-771-00B WORK CLAMP CHECK SPRING SET PIN (B) BZEEY B (2)
74 B1512-761-000 WORK CLAMP CHECK HOLDER SPRING WX BZHEn (1)
75 $S-6060210-SP SCREW 3/32-56 L=1.9 T 3./32-56 L=1.9 2
76 % B1552-781-000-A WORK CLAMP CHECK il T
77 SD-0790203-SP HINGE SCREW D=7.94 H=2 B D=7. 94 H=2 1
78 400-04291 PBL GEAR S PBL 7 S 1
79 400-04275 PBL_GEAR_SHAFT PBL F7Yv7Th 1
80 401-41744 SENSOR_SLIT_PLATE TYHRU Y MR 1

_]O_



-ZDBEfFk (LBH-1795 AS A)

6. PRESSER & FEED COMPONENTS (FOR LBH-1795AS)
il

11



REF.NO NOTE PART NO DESCRIPTION m R Qty

1 400-67165 LIFTING PLATE PARTS 120MM 120mmABYTIF 4 T)—Y 1
2 400-08646 ASSY_WORK_CLAMP_CHECK_HOLDER_120 X & 120 (1)
3 B1510-771-00B WORK CLAMP CHECK SPRING SETPIN (B) #XEKF> B (2)
4 B1509-761-000 WORK CLAMP CHECK SPRING X ETHRIE 1 (2)
5 400-08647 WORK_CLAMP_CHECK_HOLDER_120 WZXE 120 (1)
6 400-08638 WORK_CLAMP_CHECK_HOLDER_SPRING B X Ex5ldfa B (D
7 400-06339 WORK_CLAMP_CARRIER_120 mEOHR 120 (1)
8 $S-6060210-SP SCREW 3/32-56 L=1.9 TR 3,/32-56 L=1. 9 (6)
9 SD-0790203-SP HINGE SCREW D=7.94 H=2 BRLU D=7. 94 H=2 (3)
10 400-28682 UTT_CLOSE_CAM_120B [FSHELAL 120B (1)
11 401-12711 LIFTING_PLATE_120 UJ54>07U—K 120 (D
12 SM-6050800-SP SCREW M5 L=8 FRLU M5 L=8 (2)
13 400-06335 WORK_CLAMP_ARM_120 HABE 120 (1)
14 SM-6040802-TP SCREW M4X0.7 L=8 RATURID (2)
15 % 400-08658 WORK_CLAMP_120 #Z 120 (1)

_]2_



7. NEEDLE BAR ROCKING COMPONENTS
EARES e[

_]8_



REF.NO NOTE PART NO DESCRIPTION m B Qty

1 400-88990 SUPPORT_SHAFT HYR—bIv T b 1
2 400-04378 ZIGZAG ROD ASM. JJ970v R 1
3 400-04379 ZIGZAG ROD JJ¥J0v R (1)
4 235-30405 SHAFT HOLDER LINK BUSH e FamiEaEy o Jvya (2)
5 #01  400-08671 P=JUNCTION SHAFT SELECTIVE PARTS #HiR D iE{EemzRIR 2
6 401-41758 ZIGZAG_DRIVE_UNIT_BASE RO 1=— v FR—X T
7 401-41759 MOTOR_LEVER E—HUI\— 1
8 402-58040 NEEDLE SWING MOTOR tHRODE—% 1
9 401-41760 ZIGZAG_LEVER_REAR IIFITUIN— %D 1
10 SM-6041202-TP SCREW M4X0.7 L=12 VAV=VAVI IVIVA 4
11 SM-8050502-TP SCREW M5 L=5 fIR5Y ALY 6
12 SM-6061802-TP SCREW M6 L=18 JNATURIL 1
13 400-04218 FRAME SUPPORT PLATE ASM. J—LUR—rTL— MR 1
14 137-06403 NEEDLE BAR THREAD GUIDE FHETARENAN 1
15 % SM-7030550-TP SCREW M3 L=4.5 AFFRL M3 L=4. 5 1
16 % MDP-5J0B1100 NEEDLE DPX5 #11J it DPX5 #11J T
17 CS-1501181-TP THRUST COLLAR D=15 W=11 ASAMAS— D=15 W=11 1
18 SM-8050502-TP SCREW M5 L=5 1ERU 2
19 SM-80606A2-TP SCREW M6 L=6 NAETYTELESHRL M6 L=6 4
20 SM-6061202-TP SCREW M6 L=12 NAETURILN MB L=12 3
21 400-04224 ZIGZAG LEVER SHAFT ASM. DA EAVINCSIE A S | I
22 NM-6050001-SP NUT M5 NAFvhk MBEX0. 8 1% (1)
23 400-04373 ZIGZAG LEVER SHAFT IO ITUN—=T v T (1)
24 400-04374 ZIGZAG_STUD JIPIAGw R (1)
25 400-04216 BUSHING Jvivyd 1
26 400-04217 BUSHING REAR TJvooJuUr7 1
27 SM-6040502-TP SCREW M4X0.7 L=5 NAETURILN M4 L=5 1
28 B1414-232-000 SQUARE BLOCK ey 1
29 400-04222 NEEDLE_BAR_FRAME_ASSY sHEEEaHE 1
30 400-04212 NEEDLE_BAR_FRAME SHEEHA (1)
31 400-04213 NEEDLE BAR METAL Z—RILIXN=XZ]L (¥
32 SM-6040750-TP SCREW M4 L=7 TR M4 L=7 1
33 400-04215 NEEDLE BAR ——RJLI— 1
34 400-04214 NEEDLE_BAR_CONNECTION tislaE 1
NOTE(;E:2) #01...SELECTIVE PARTS EIRB@

_]4_



8. NEEDLE THREAD TRIMMER COMPONENTS

ERUID B

15 -



REF.NO NOTE PART NO DESCRIPTION B % Qty
1 RE-0300000-K0 E-RING 3 Eftilbsbim 3 1
2 RE-0300000-K0 E-RING 3 Effilsbiw 3 1
3 EA-9500B01-00 CABLE BAND ESUIAAN 1
4 400-04293 UTT BASE PLATE UTTR—XTL—k 1
5 NM-6050001-SP NUT M5 EFvh MEX0. 8 17 4
6 WP-0430801-SC WASHER 4.3X9X0.8 FEE 4. 3X9X0. 8 I
7 SL-4031091-SC SCREW M3 L=10 ESMELE~NNMRL M3 L=10 1
8 SD-0600266-TP SHOULDER SCREW D=6 H=2.6 va)l¥—RoUaw D=6 H=2. 6 1
9 SM-6040600-SP SCREW M4 L=6 FRLU M4 L=6 2

10 SM-6040602-TP SCREW M4 L=6 AEFRILE M4AX0. 7 L=6 2
11 SM-6040860-TP SCREW M4 =8 XoUao M4 L=8 I
12 SM-6040802-TP SCREW M4X0.7 L=8 VAN /AVIVIVAN 4
13 SM-6041200-SP SCREW M4 L=12 TR M4 L=12 2
14 SM-6050652-TP HEXAGON SOCKET HEAD SCREW M5X6 FNAETUFERIL b 2
15 SM-6050800-SP SCREW M5 L=8 TR M5 L=8 2
16 SM-6050802-TP SCREW M5X0.8 L=8 AAJURNLUE M5X0. 8 L=8 2
17 400-04400 ASSY UTT RELEASE ARM B UTTUU—X7—LB# 1
18 SM-6040602-TP SCREW M4 L=6 RAEFRILE M4X0. 7 L=6 1
19 SM-8050412-TP SCREW M5 L=4 IE$HRL M5 L=4 2
20 SM-8050502-TP SCREW M5 L=5 IEHRU 4
21 SD-0600326-TP SHOULDER SCREW D=6 H=3.2 Y3l —=RXT2JaD D=6 H=3. 2 7
22 SD-0800406-TP SHOULDER SCREW D=8 H=4 va)¥—RoUaw D=8 H=4 1
23 SD-0801506-TP SHOULDER SCREW D=8 H=15 va)l¥—2oUaw D=8 H=15 3
24 112-72507 SPRING =D L)—F1a 1
25 CS-0800881-TP THRUST COLLAR 2ASANZ D=8 W=8 1
26 400-04235 UTT ARM A UTT7—LA 1
27 400-04238 UTT_ARM_B UTT7—AB 1
28 401-01641 ASSY_UTT_CAM_ARM N NvilobaVN: it E| 2
29 400-04254 UTT CAM ROLLER UTTHLO—5— (1)
30 401-01638 UTT_CAM_ROLLER_SHAFT RO ALDOH (1)
31 401-01642 UTT_CAM_ARM ERUIDALEE (1)
32 NM-6040000-SN NUT M4 NAEFTvE M4 @D)
33 400-04264 UTT RELEASE LEVER BASE UTTUU—=ZIN—R—=2Z 1
34 400-04265 UTT RELEASE LEVER SHAFT UTTUU—=RUNR=Y v+ T~ 1
35 401-41774 SENSOR_PLATE_UTT UTTteo—J0—h 1
36 400-04296 UTT_SUPPORT_ARM_SPRING UTTYR—FFP—LXTUDD 1
37 400-04234 UTT SUPPORT SHAFT UTTHR—rYv TN 1
38 400-04248 UTT SUSPENSION SCREW 4 UTTHRRYY3vRoUav4 2
39 400-04252 UTT SUSPENSION SCREW 9 UTTHYRRYY3VRoUa99 1
40 400-04247 UTT SUSPENSION SHOULDER SCREW UT TRV avyg)bd—oUao 1
41 400-04244 UTT THREAD PULLING LINK A UTTXDY RTJUVIUTIA T
42 400-04245 UTT THREAD PULLING LINK B UTTARLY RTZUVIUIB 1
43 400-04236 UTT X-CAM UTT X—-HLA 1
44 400-04297 UTT Y-DRIVE ROLLER UTT Y-R344JO-3>— 1
45 400-04298 UTT Y-DRIVE SHAFT UTT Y-RSA4JYvTk 1
46 401-40040 UTT TRIM MOTOR ASSY ERUIDE—S 1
47 HD-0005700-0A PHOTO SENSOR T+ hEVY 1
48 400-28634 ASSY_UTT_RELEASE_LEVER_B [FEHFIELI/IN—HEB 1
49 401-42166 ASSY_UTT_DRIVE_CAM UTTRSA/I\ALME 1
50 400-04240 ASSY UTT THREAD PULLING ARM UTTRALY RTZUVITP—LHE 1
51 400-15702 UTT_RATCH_PLATE_B ERUD S vFiiRB 1
52 400-04232 ASSY_UTT_SUPPORT_ARM UT THR—c7—LH 1
53 WP-0431005-SP PLAIN WASHER 4.3X12X1 TEE 4. 3X12X1 1
54 400-15674 UTT_RATCH_STOPPER RIS wvF A wi 1
55 SM-6040602-TP SCREW M4 L=6 NAETURILE M4X0. 7 L=6 2
56 WP-0550800-SP WASHER 5.5X10X0.8 FEE 5. 6X10X0. 8 2
57 NM-6050001-SP NUT M5 EFrvhk MEX0. 8 11 1
58 SM-6040602-TP SCREW M4 L=6 AJURILS M4XO0. 7 L=6 1
59 SM-6040600-SP SCREW M4 L=6 FRU M4 L=6 1
60 SM-6050802-TP SCREW M5X0.8 L=8 AEFURILE M5X0. 8 L=8 1
61 400-28636 UTT_GUIDE_SHAFT B EREUID T4 N 1
62 400-04249 UTT SUSPENSION PLATE UT TRy avdb—h 1
63 400-04243 UTT THREAD PULLING LEVER UTTRLY RTUZTLIN— 1
64 400-04246 UTT THREAD PULLING SHAFT UTTRALY RTZUVIY T 1
65 400-04250 UTT TRIMMER CLOSE SPRING UTT hUN—O—XRTUVT 1
66 400-04297 UTT Y-DRIVE ROLLER UTT_Y-Rz4JO—"5— 1
67 400-04298 UTT Y-DRIVE SHAFT UTT_Y—-R3SA4TJIvTh 1
68 SM-6051202-TP SCREW M5X0.8 L=12 NAFRILE MEX0. 8 L=12 3
69 MAZ-16013000 BUTTON SUPPORT LEVER SPRING N i A DAC Y el 1
70 % 400-04255 ASSY UTT TRIMMER UTThUY—H 1
71 400-04294 UTT RELEASE ARM A UTTUU=X7—LA 1

_]6_



9. BOBBIN THREAD TRIMMER COMPONENTS
TREIDBGR

17 -



REF.NO NOTE PART NO DESCRIPTION B % Qty
1 HX-0015000-0A CABLE CLAMP T—=JILoUw I 1
2 401-42170 ASSY_BTT_DRIVE_CAM BTT R34/\HLMHE 1
3 400-04336 ASSY_BTT_DRIVE_LEVER BTT RSA4JULI— 1
4 400-04329 BTT_DRIVE_LINK BTT R3A4JUVY 1
5 401-41778 BTT_DRIVE_UNIT_BASE BTT R3S4/)12Zw X=X 1
6 401-01649 BTT_RELEASE_LEVER TRUIDERRRL JN— I
7 400-04343 BTT_RELEASE_LINK_F [FSHBEEUVOF 1
8 400-04344 BTT_RELEASE_LINK_R FEHRETUVIR 1
9 137-37408 LINK ROD TAREODU VO 1

10 NM-6040001-SD NUT M4 NAETvE M4 1
11 NM-6050001-SP NUT M5 AFTvEk MEXQO. 8 18#& ?
12 401-40041 DT TRIM MOTOR ASSY THRUODE—% 1
13 SL-4031091-SC SCREW M3 L=10 BEEAEE~N ML M3 L=10 1
14 SM-6040602-TP SCREW M4 L=6 RAJURILS M4X0. 7 L=6 2
15 SM-6040802-TP SCREW M4X0.7 L=8 FAETURIL S 4
16 SM-8050412-TP SCREW M5 L=4 EHRAC M5 L[=4 ?
17 SM-9040700-SP HEXAGONAL BOLT FAERIL S 1
18 401-41779 SENSOR_PLATE_BTT BTT twvo—JL—h 1
19 HD-0005700-0A PHOTO SENSOR T+ hEVY 1
20 SD-0801006-TP SHOULDER SCREW D=8 H=10 QAL D=8 H=10 2
21 400-04299 STOPPER_PIN A Rhv{—E> 1
22 400-04254 UTT_CAM_ROLLER UTT AHLO-5— 2
23 401-01638 UTT_CAM_ROLLER_SHAFT RGO ALDOH 2
24 SD-0800296-TP SHOULDER SCREW D=8 H=2.9 QL D=8 H=2. 9 1
25 SM-6040600-SP SCREW M4 L=6 FRU M4 L=6 2
26 WP-0430801-SC WASHER 4.3X9X0.8 FEE 4. 3X9X0. 8 2
27 400-21998 THROAT_PLATE_BASE_UNIT SHRAI= Y 1
28 400-22323 BT_CLAMP_B TAREERB (1)
29 400-04309 BT_CLAMP_LEVER BT 5v7LIN— (1)
30 % 400-22322 BT_PULLER_B THRIE<DIRB (1)
31 400-04321 ASSY_BT_RELEASE_ARM BT UU—X7—LH (M)
32 400-04308 BT_TRIMMER_LINK BT h~Uv—Uvy (1)
33 400-29613 CLAMP_SPRING R (1)
34 B1623-180-000 WASHER HA REVES (1)
35 B3013-141-HOA WASHER LiROw NRZ SEEE (1)
36 % 400-04311 BT_TRIMMER BT K~U~X— (M)
37 WP-0431005-SP PLAIN WASHER 4.3X12X1 Jwyv— 4. 3X12X1 (3)
38 WP-0451016-SP WASHER 4.5X20X1 TEE 4. 5X20X1 (1)
39 400-04306 BTT_LEVER BTT L/— (1)
40 SM-6040450-TP SCREW M4 L=4 IEHRL M4 L=4 (3)
1 SM-6040450-TP SCREW M4 =4 RC M4 L=4 (%)
42 SD-0250101-SP HINGE SCREW Bl D=5 H=1.6 (1)
43 SD-0500166-TP SHOULDER SCREW D=5 H=1.6 B D=5 H=1. 6 (1)
44 SD-0500167-TP SHOULDER SCREW D=5 H=1.6 Bl D=5 H=1. 6 (1)
45 400-04327 SUSPENSION_SCREW fal (2)
46 400-04301 ASSY_THROAT_PLATE_BASE 20—~ IU— =X (D
47 400-04324 OIL_SHIELD FAIWT—=IUR 1
48 SM-1030400-SP SCREW M3 L=4 mnat M3 L=4 2
49 400-27553 THROAT_PLATE(1790S5) $#x (1790S5) 1
50 400-11205 STUD Gy R 1
51 WP-0430800-SC WASHER M4 TEEIER M4 1
52 400-04345 PICKER_BASE £y H—R—2 1
53 400-04347 PICKER_BASE_FITTNG_PLATE EvH—R=—RT4F740T—K 1
54 137-27102 STOPPER A NELESD A 1
55 137-29306 BOBBIN CASE POSITIONING PLATE AL IEHE 1
56 SM-7030550-TP SCREW M3 L=4.5 AFENNRC M3 L=4. 5 T
57 SM-6040602-TP SCREW M4 L=6 BN M4 L=6 1
58 SM-4041050-TP SCREW M4 L=10 BTN M4 L=10 2
59 SM-6040600-SP SCREW M4 L=6 FRU M4 L=6 1
60 SM-6041200-SP SCREW M4 L=12 TR M4 L=12 1
61 SM-6040450-TP SCREW M4 =4 TRC M4 L[=4 i
62 SD-0800296-TP SHOULDER SCREW D=8 H=2.9 QAL D=8 H=2. 9 4
63 400-11327 PICKER_SPRING Ewh—ER 1
64 400-04346 PICKER Evh— 1
65 400-04348 PICKER_ACTUATING_LEVER EYvh—To0FaT7T42IUIN— 1
66 NM-6040001-SD NUT M4 ABFvr M4 1
67 SD-0801006-TP SHOULDER SCREW D=8 H=10 QL D=8 H=10 1
68 400-04327 SUSPENSION_SCREW Al 2
69 400-04299 STOPPER_PIN A hw){—E 1
70 401-41802 OIL_TANK FTAIWETD 1
71 400-04349 PICKER_ACTUATING_L_LINK Evh—720F1754>Y70 L UVD T
72 SL-6040892-TN SCREW EEERTENATURIL b 4
73 400-04328 PICKER_BASE_STOPPER Evh—R—2A ~w){— 1
74 SL-6041292-TN SCREW EERAS ERATURIL 1
75 SM-6050802-TP SCREW M5X0.8 L=8 NAJURILE M5X0. 7 L=8 3

_]8_



10. CLOTH CUTTING KNIFE COMPONENTS
)0 X AE8%R

19 -



REF.NO NOTE PART NO DESCRIPTION T Qty
1 SM-6051202-TP SCREW M5X0.8 L=12 AJTURILE MBX0. 8 L=12 4
2 402-58043 CLOTH CUT MOTOR mYhE—% 1
3 SL-6041492-TN SCREW EEETENRATURIL & 4
4 401-41781 MOTOR_BASE_A E—51BA 1
5 401-41780 MOTOR_BASE_B E—45158 1
6 SL-6061492-TN BOLT EEFENATURID 2
7 SB-1120003-C0 BEARING IHNDEN 1
8 401-41782 KNIFE_DRIVING_BLOCK A JEREITOY 1
9 SM-8050612-TP SCREW M5X6 kAL MBEX0. 8 L=6 3

10 SM-6061202-TP SCREW M6 L=12 NETURILE M6 L=12 1
11 401-42163 KNIFE_DRIVING_ASSY D EXENHE 1
12 401-42164 KNIFE_DRIVING_LINK_ASSY b U o8 (1)
13 401-41783 KNIFE_DRIVING_LINK_COMBINATION mYID UV oEE (1)
14 #01 400-08671 P=JUNCTION SHAFT SELECTIVE EHR D EEEER (2)
15 SB-1040008-CO BEARING CHARDESZ (2)
16 400-10489 AT_PIVOT_SCREW_WASHER ATERENU > O mta UREE (D
17 401-41786 SUPPORT_SHAFT HR—bhv T b (1)
18 400-42089 THRUST WASHER ASARNIYY v— (2)
19 401-41785 KNIFE_BAR_BRACKET FTATNR=TST vk (1)
20 SM-8050612-TP SCREW M5X6 IFHRAL MBEX0. 8 L=6 (1)
21 SM-6051402-TP SCREW M5X0.8 L=14 NATURID K (D
22 B2702-047-L00-A KNIFE 1/2 XX 1/2 1
23 WP-0430801-SC WASHER M4 FYEE M4 1
24 SM-9040700-SP HEXAGONAL BOLT JNARIL 1
25 401-41787 SUPPORT_GUIDE YiR— b A4 R 1
26 SM-6041002-TP SCREW M4 L=10 AAJURNLE M4X0. 7 L=10 2
27 400-04398 KNIFE_BAR_BUSH AZABEAZ 1
28 400-40276 KNIFE_BAR_LOWER_BUSHING AZABERAZ ) 1
29 400-04394 KNIFE BAR AR 1
30 401-65707 KNIFE_BAR_BASE A RERTE 1
NOTE(;E:2) #01...SELECTIVE PARTS EIRB@

_20_



11. TABLE COMPONENTS

= RatR

ACCESSORIES OF A CONTROL BOX
By 2 20 E&R

REF.NO NOTE PART NO

1 401-42966 TABLE F—2 1
2 ST-9053511-SR TAPPING SCREW M5X35 FybEURU 4
3 111-55108 DRAWER SIHU 1
4 111-55207 DRAWER SUPPORT Ell=: 1954 2
5 SK-3311600-SC WOOD SCREW D=3.1 L=16 AR D=3. 1 L=16 6
6 D8204-555-D00 DRAWER STOPPER SIEUA R w/T— 1
7 111-57567 T LEG JUNCTION THES 1
8 400-94262 PEDAL SENSOR BASE ASSY REY )tz FEUTHRAE 1
9 400-94259 PEDAL SENSOR ASM. Rt THE (1)
10 400-94260 SENSOR COIL HOLD ASSY T A VBT HRAE (1)
11 400-93423 SENSOR_BRACKET OISV T YR M
12 SL-4041091-SC SCREW M4 L=10 HFAMAUEAZ M4AX0. 7 L=10 (3)
13 KX-0000002-10 SADDLE TYPE TIE MOUNT FARID S (1)
14 KX-0000002-30 RELEASIBLE CABLE TIE ES T JAWAN (1)
15 SM-4051001-SC SCREW M5 L=10 HAMAL MBEXO0. 8 L=10 (1)
16 WS-0820002-KR SPRING WASHER M8 FREE 8. 2X15. 4X2 ?
17 NM-6080002-SC NUT M8 EFvhk M8 28 2
18 MTS-HJ100003 BOLT E-SESRIL ~ 2
19 WP-0851846-SC WASHER 8.5X22.0X1.8 TR 8. bX22X1. 8 2
20 SL-4051291-SC SCREW M5X0.8 L=12 BTNMAUELR MBX0. 8 L=12 2
21 400-42134 CONNECING_ROD_ASSY EEEE I

_2]_



12. OPERATION BOX COMPONENTS (ACCESSORIES OF A CONTROL BOX)
BIERy B8R (FIHEIR Y J ADMER)

REF.NO NOTE PART NO DESCRIPTION m % Qty
1 #01 401-41333 LBH OPERATION PANEL ASSY L BH#E/(X)L#E 1
2 1#02 401-41334 LBH OPERATION PANEL ASSY CE L BH#EE/XRILIE CE 1
3 SK-3382001-SE SCREW D=3.8 L=20 AARRAL D=3. 8 L=20 4
NOTE(F5C) #01...FOR 1-PHASE 220 ~ 240V, giH220~240 V,
3-PHASE 200 ~ 240V, =—f#H200~240V,
1-PHASE 220 ~ 240V BHfH220~240 V
(FOR CHINA) (FEQIF)
#02...FOR 1-PHASE CE 220~ 240V &# CE 220~240 V A

_22_



13. CONTROL BOX COMPONENTS

HIE R Y 7 R B R

ACCESSORIES OF SEWING MACHINE MAIN UNIT
SYVAKNE®R

_28_




REF.NO NOTE PART NO DESCRIPTION @ & Qty
1 #01 401-41500 MC602 CTL BOX A ASM. MC6BO02BERY XA 1
2 #02 401-41501 MC602 CTL BOX B ASM. MC 60 2EERY o AB 1
3 #03 401-41502 MC602 CTL BOX C ASM. MC602BERy I ACH 1
4 #05 WP-0430800-SC WASHER M4 TESIEHR M4 (1
5 #05 401-43989 FRAME_B BEER 318 @D
6 #01 401-43988 FRAME_A BREER BHE @8]
7 401-15874 FAN PLATE 7 7 VEUGHR ()
8 SL-4040881-SC SCREW M4 L=8 BHFELENNRL M4 L=8 (2)
9 401-15876 PLATE B O— REOR (1)

10 SL-4040881-SC SCREW M4 L=8 BEEFELE~NNRL M4 L=8 (2)
11 SL-4040881-SC SCREW M4 =8 BEE{EENNRC M4 L=8 )
12 401-15879 FAN COVER TP HIN— ()
13 401-38920 MAIN PCB ASSY MA | NE#x#E ()
14 SL-4040881-SC SCREW M4 L=8 BEERfEE~NINRL M4 L=8 (8)
15 #02 401-05465 FLT-T PCB ASSY FLT-TEWRE (1)
16 #03 401-05475 FLT-CE PCB ASSY FLT—-CEERE @8]
17 401-11214 FAN MOTOR ASSY J7E—5# (1)
18 SL-4042091-SC SCREW M4X0.7 L=20 BN ELR M4X0. 7 L=20 (2)
19 KX-0000002-60 SADDLE TYPE TIE MOUNT YRILIAT FAID N (1)
20 SL-4040881-SC SCREW M4 L=8 BEEE~INRAL M4 L=8 (0
21 HX-0029200-0A CONNECTING PARTS ESCYACV] (@)
22 #05 HX-0033900-0M SPACER AR—Y (6)
23 401-42267 SDC PCB ASSY S D CE#iE (1)
24 SL-4041081-SC SCREW M4 L=10 BRMRQUELR M4 L=10 (4)
25 SL-4040881-SC SCREW M4 L=8 BEEE~INRQL M4 L=8 (2)
26 401-15877 MAIN PLATE XA ERBUR (1)
27 401-43990 STUD BEIAYYR (2)
28 401-15878 PLATE C BIFEJ— FEUTHR (L)
29 SL-4040881-SC SCREW M4 L=8 BFELE~NNRL M4 L=8 (0
30 #05 SL-4040881-SC SCREW M4 L=8 BEfEE~INRL M4 L=8 (6)
31 HX-0022200-0D WIRE SADDLE TJAV7—F R (@)
32 KX-0000003-20 BUSH Jwya (1)
33 SL-4041281-SC SCREW M4X0.7 L=12 FRMRUELAR M4X0. 7 L=12 (4)
34 M8002-430-000 STOPPER AU~y )(— (4)
35 401-14398 MAIN COOL SHEET MA | NE#— (2)
36 401-14136 COVER BEAI— (@)
37 SL-4040881-SC SCREW M4 L=8 BEFELE~NNRL M4 L=8 (3)
38 #02 SL-4030881-SC SCREW M3 L=8 BEfEE~NRL M3 L=8 (1)
39 #04 CM-3001000-01 LABEL BRBEZEESEY—IL (31, 5) ()
40 CM-3004006-02 VOLTAGE CAUTION LABEL L=25 EEFEY-IL L=25 (1)
41 #02 CM-3001004-02 VOLTAGE DANGER LABEL 3(SMALL) BERBRONILI3 (V) [@D)
42 #03 CM-6001001-01 WEEE MARK LABEL S WEEE ~v—27 X)L S (0
43 #03 401-16677 GOST SAFTY LABEL S GOSTREINLN (1)
44 EA-9500B01-00 CABLE BAND g\ R (1)
45 #05 E8760-452-S00 TUBE A=ZFa—7 (0.055)
46 401-13427 POWER SWITCH EBRAAYVF 1
47 SL-4041091-SC SCREW M4 L=10 BRPMRQLUELR M4A4X0. 7 L=10 2
48 HX-0015000-0D CABLE CLIP T—=2IboUwv> 2
49 M3004-511-00A VOLTAGE INDICATION CARD A ERERTILA 1
50 MTS-HJ100003 BOLT E—FEHFHRIL b 4
51 401-26054 CORE SET UP MANUAL JI7ERNFR=27)D T
52 SK-3512001-SE WOOD SCREW D=5.1 L=20 AARRRQL D=5. 1 L=20 2
53 WP-0852086-SC WASHER M8 EEEE 4
54 WS-0820002-KR SPRING WASHER M8 [FREE 8. 2X15. 4X2 4
55 NM-6080002-SC NUT M8 BFrvhk M8 21 4
56 HF-0013050-P0 FUSE 5A E1—X 5A T
57 * HF-0030002-00 FUSE 2A (220/240V) BlfiE 1 —X 1
58 EA-9500B02-00 CABLE BAND 150 /IR 150 2
59 WP-0651646-SC WASHER TS 8
60 WT-0640001-KN TOOTH WASHER B TR 1
61 401-65702 RUBBER_CUSHION iR !
62 401-42969 RUBBER CUSHION BRKT SN—=0wvravISTy ks 2
63 NM-6060001-SC NUT M6X1 TYPE1 NAEFvE MBX1 17 4
NOTE(;Z:2) #01...FOR 1-PHASE 220 ~ 240V #HH220~240 VA
#02...FOR 3-PHASE 200 ~ 240V =#H200~240 V H
#03...FOR 1-PHASE CE 220 ~ 240V B CE 220~240 V A
#04...FOR 1-PHASE 220 ~ 240V, HBH220~240 V,
1-PHASE CE 220 ~ 240V, B CE 220~240V,
1-PHASE 220 ~ 240V #BiH220~240 V A
(FOR CHINA) (hE@IF)
#05...FOR 3-PHASE 200 ~ 240V, =#200~240V,
1-PHASE CE 220 ~ 240V B CE 220~240VH

_24_



FoRE

J

14. WIRING DIAGRAM

(9d) INO-H4
d6
F====="1 1
¢IND I I
o™ ] h |
= 1
_‘\—W LIND [ 1
i BUgOQS L :s@ i —0_0— | CE ov hove~o02
O R m SIND I 2] ©
& & ! . pw_ ns¥E pw_
_ 1
§—IHEMOGSINI | oL o Lo ||%I%W_.I._“_IVL_ ~ -
™ IN o~
dr dov HBHI0T114:06300
HIW L 114 :AEB=0 1
I BV 114 REH-0
del 1dv dov WEAPIRFLBOYE | 14
LEND BEND LEND
2 w)
< ! 6YND M , Wizo
o—1 10 2
o~
J—CY—/(pEs n I =
I TEND WL T mwmzo —_ o~
o~ - —
N
N ! B 8LND % m { OJ#<anyEE—\r
0/14Essk!  [gosne oo 5| | ERD
N o
genNo I3 ! 2l ssno . —
(AV2)RE¥LERLEN W:i v NV A5 o
N veND S (a1 100
R P
(AS) grd—2rErLEn W:i - - | ErEGaT - (Y §-3)
L8ND 88ND L£-CATLE-IYXBY
EYND M s §-2Y XY
URERLE szo
! - VENO £8ND mv|>|ﬁﬁ GAAYYBFL
o Nsigvdo §—30¥L - ©
=L hin WN:: LYNO W_‘E “ 68NO 28N9 W_|>|P_||_>|I_|_ L RWYERT
! £-2BY¥T
(B 4-3)
6END MT n 98N9 G6ND 5-CATG-YYH
(0d) INO-W4 szo &—T Yk
1 1 % NS gy By 6-1)
18ND 06N9 o S-CrIG-2(H%
(a1d)9vLr W:_: u e
PN e (Y §-3)
I _ - 08ND E6ND S—CATh%s
(dsayavir | |g|erwe §-16%%
HHENTVN
] ! BUEINT  SLND
B 031
~ i LHOIT 037 LIND LR S MYUGY
™ © (]
2 ¢ ~ <
o L e P | sEnusE
o | _ _ _ _ ~ -~ —
X08%& —
1)

_25_



REF.NO NOTE PART NO DESCRIPTION B & Qty
1 401-38611 INT PCB ASSY I N TEARER 1
2 400-05400 PAUSE SWITCH JOINT CORD i 1— R 1
3 320-02354 SWITCH ASM. —BHEIER A v FHE 1
4 400-03499 THREAD BREAK DETECTOR A AUTURA 1
5 401-41480 UT TRIM SENSOR CORD ASSY Ry —O— R 1
6 HD-0005700-0A PHOTO SENSOR TF hEVH 1
7 401-41481 DT TRIM SENSOR CORD ASSY TR —0—RE 1
8 HD-0005700-0A PHOTO SENSOR T+ bEVY 1
9 401-41482 FEED SENSOR CORD ASSY Ebtr—0—RE 1

10 HD-0005700-0A PHOTO SENSOR T+ hEUY 1
11 401-41484 COVER SENSOR RELAY CORD ASSY HI\—FEERA TR I— R 1
12 401-41483 COVER SENSOR ASSY HN\—FRRANEUHE 1
13 402-58040 NEEDLE SWING MOTOR RO E—% 1
14 402-58041 FEED MOTOR EDE—H 1
15 402-58042 CLAMP MOTOR WXE—% 1
16 401-40040 UT TRIM MOTOR ASSY PRUDE—4# 1
17 401-40041 DT TRIM MOTOR ASSY TARUIDE—51A 1
18 402-58043 CLOTH CUT MOTOR mIDE—5 1
19 400-06261 ASSY_AT_SOLENOID ERT7OF4TFvva v 1
20 401-11214 FAN MOTOR ASSY J7E—51 1
21 401-41479 INT CORD C ASSY INTIJ—RCH 1
22 401-41478 INT CORE B ASSY INTO—KB# 1
23 401-41477 INT CORD A ASSY INTO—RAM 1
24 #01 400-23371 SINGLE PHASE POWER CORD ASSY BiEAERI— NE 1
25 #02 M9017-580-0A0 POWER CABLE ASM. BERT — DU 1
26 #03 400-05390 JE POWER CABLE ASM. JEERF—JIUE 1
27 #01 401-41487 AC POWER CORD A ASM. EEERI—-NASR 1
28 #02 401-41488 AC POWER CORD B ASM. BEREERI—RNBHE 1
29 #03 401-41489 AC POWER CORD C ASM. %g%ﬁj— RC#H 1
30 401-13427 POWER SWITCH ERAAVF 1
31 #04  401-41333 LBH OPERATION PANEL ASSY L BHEME/RILE 1
32 401-41706 ASSY_LED_DEVICE L EDfRBAEMR 1
33 400-94262 PEDAL SENSOR BASE ASSY RE )Lt TEUTHRE 1
34 400-03491 ASSY_4_POSITION_PEDAL 4RI anRS )L 1
35 401-41500 MC602 CTL BOX A ASM. MC 60 2BRy VXAl 1
36 401-41501 MC602 CTL BOX B ASM. MCGO02EBERY I ABHE 1
37 401-41502 MC602 CTL BOX C ASM. MCB02 EE“T w2 ZACH 1
38 401-38920 MAIN PCB ASSY MA | NE#x#E 1
39 401-42267 SDC PCB ASSY S D CERiA 1
40 #02 401-05465 FLT-T PCB ASSY FLT-TEWRA 1
41 #03 401-05475 FLT-CE PCB ASSY FLT—-CEEWRE 1
42 141-15554 HEAD GROUND CABLE A ASM. GEER Y — R —J)UAM 1
43 401-38137 IPM550W MOTOR | PM550WE—% 1
44 #05 401-41334 LBH OPERATION PANEL ASSY CE L BH#BE/(RILIE CE 1
NOTE(;Z52) #01...FOR 1-PHASE 220V ~ 240V HH220 V~240 V A
#02...FOR 3-PHASE 200V ~ 240V =H200V~240 VA
#03...FOR CE 220V ~ 240V CE220V~240VH
#04...FOR 1-PHASE 220 ~ 240V, BH220~240 V,
3 PHASE 200 ~ 240V, =#H200~240 V,
1-PHASE 220 ~ 240V BH220~240 V
(FOR CHINA) (hE@F) A
#05...FOR 1-PHASE CE 220 ~ 240V BHCE 220~240 V H

_26_



AN
— /)

3
>/\/M
N

34

22

12

TEmEAR

15. ACCESSORIE PARTS COMPONENTS

]
—

) D o= -G-8

_27_



REF.NO NOTE PART NO DESCRIPTION B2 % Qty
1 229-32800 ACCESSORIE BAG By 1
2 229-33204 SCREW DRIVER SMALL RS 8= (1Y) 1
3 229-33105 SCREW DRIVER MIDDLE RS A ){— () 1
4 ¥ 400-09148 BOBBIN ReE> 1
5 % MDP-5J0B1102 NEEDLE DPX5 #11J-2 # DPX5 #11J-2 1
6 SL-6040892-TN BOLT EENEATUNLD & T
7 CM-6001002-01 WEEE INFORMATION SHEET WEEE AYJzX—yarv I—h 1
8 141-01208 HEAD SUPPORT BAR GEBR A 1
9 SM-6067052-TP HEXAGON BOLT VAN=EVAVI VA 4

10 225-02504 THREAD GUIDE BAR SRS 1
11 D6056-555-B00 RUBBER CUSHION (B) =X ILE 4
12 % 400-06323 JUKI GREASE A TUBE Ja—FIU—RAAFa1—T 1
13 401-65710 AUXILIARY_TABLE_SET #wer—JIbEy ~ 1
14 401-45523 INSTALLING_PLATE_SET BT —DJIVEU IR E Y b (1)
15 137-85803 INSTALLING PLATE #Bh 7T — T JUETHR (2)
16 SS-7110570-SP SCREW 11/64-40 L=4.8 AFRC 11.64-40 L=4. 8 (@3]
17 SM-6061002-TP SCREW M6 L=10 NAENRILE M6 L=10 (2)
18 401-65711 PAINTED_AUXILIARY_TABLE BT — D)L (BESER) (1)
19 B9121-012-0A0 OILER ASM. JHE U 1
20 * MDF-RX1200C0 NEW DEFRIX OIL NO.1(200ML) Za2—FTIUYIRFAIUNO. 1 (200ML) 1
21 & B2702-047-M00-A KNIFE 5/8 XX 5,/8 1
22 229-33006 SCREW DRIVER LARGE RSA)(— (X) 1
23 B9107-761-000 THREAD PASSING INSTRUMENT wE|LE 1
24 401-42172 ASSY_SAFETY_PLATE_B BREH/ 1
25 401-41799 SAFETY_PLATE_BASE T2 U— MR (1)
26 401-41798 SAFETY_PLATE ZETU—K M
27 SL-4040891-SC SCREW M4 L=8 EFELE~NIRL M4 L=8 (2)
28 SM-6040602-TP SCREW M4 L=6 NAJRILE M4X0. 7 L=6 (1)
29 WP-0612056-SD WASHER 6.1X18.5X2 FEE 6. 1X18. 5X2 4
30 NM-6060001-SD NUT M6 NAETVvN M6 11 8
31 262-34005 VINYL COVER EEE=—ILA/I\— I
32 139-43402 TIMING GAUGE BYAZVOT—-Y (BEW) 1
33 % B2702-047-K00-A KNIFE 3/8 X2 3/8 1
34 291-80403 EC PRODUCTION DECLARATION ECHEEEE 1

_28_



16. THREAD STAND COMPONENTS

RILKIBER R

_29_



REF.NO NOTE PART NO DESCRIPTION B % Qty
1 400-96354 THREAD STAND ASM. RIEE (@) 1
2 400-85784 SPOOL REST ROD LOWER ik () (1
3 400-85785 SPOOL REST ROD UPPER ARargE (k) (1)
4 400-85786 SPOOL REST ARM LOWER HRIB () (1)
5 400-85787 SPOOL REST ARM UPPER Rk () (1)
6 400-85788 SPOOL REST REZM )
7 % 400-85789 SPOOL REST CUSHION RESZMI v 3 (2)
8 400-85790 SPOOL PIN NESZE (2)
9 400-85791 SPOOL RETAINER HRERNIESD (2)

10 400-85792 SPOOL REST ROD JOINT ARIALERTF (1)
11 400-85793 SPOOL REST ROD RUBBER CAP RUBFET v (D)
12 400-85794 THREAD GUIDE PN (2)
13 400-85795 THREAD GUIDE BUSHING $pEITvva (2)
14 400-96325 SPOOL REST ROD NUT ARIBIEF Y @)
15 WP-1612616-SE ~ WASHER 16X30X2.6 RS (2)
16 400-85796 SPOOL REST ROD RUBBER CUSHION A& &ERGIRE /s @)
17 400-96326 SPOOL REST ARM LOWER SCREW ARz (F) 1EshRaU (1)
18 NM-6050001-SE ~ NUT M5 AFvh~ M5 (2)
19 400-96327 SPOOL REST ARM UPPER SCREW RizfE (B) kU (1)
20 NM-6050001-SE ~ NUT M5 AFvh~ M5 (2)
21 WS-0510002-KN SPRING WASHER M5 FREE M5 (2)
22 WP-0531001-SC ~ WASHER M5 FEREEHDERN MD (2)
23 SM-4051405-SE SCREW M5 L=14 BN MB L=14 (2)
24 NM-6050001-SE ~ NUT M5 ATV~ MB (2)

_80_



17. SPECIAL SPECIFICATIONS COMPONENTS (1)
FBEARBAtR (1)

ELECTRIC BOBBIN WINDER COMPONENTS

2-PEDAL FOR STANDING MACHINE COMPONENTS
THIV U2 R5IEE

THE STARTING PEDAL FOR 2-PEDAL
2RFIWARYRT LM

_8]_



REF.NO NOTE PART NO DESCRIPTION @ & Qty
1 G5001-198-0A0-A BOBBIN WINDER ASM. RETEER 1
2 400-05405 WINDER CORD ASSY O— R4 1
3 B3221-771-0A0 BOBBIN WINDER TENSION BRACKET ASM.  FA4AZER&H 1
4 B3221-771-000 BOBBIN WINDER TENSION BRACKET THREAS (1)
5 B3219-232-000 BOBBIN WINDER TENSION POST B TR TE (1)
6 B3214-047-000 BOBBIN WINDER TENSION DISC T )
7 B3218-232-000 BOBBIN WINDER TENSION SPRING $REFIENR (1)
8 B3216-047-000 BOBBIN WINDER TENSION NUT REFFw b (1)
9 NS-6110310-SP NUT 11/64-40 NAEFvE 11./64-40 (1)

10 SK-3452000-SC WOOD SCREW D=4.5 L=20 AARRQL D=4. 5 L=20 4

11 400-03493 PK PEDAL JOINT CORD ASSY PKRFILIY 34~ NI—Ril 1

12 GPK-510010B0 PEDAL SWITCH ASM. R VA v FH 1

13 400-97040 HOOK COOLING UNIT B A1 wv B 1

14 400-23432 FILTER REGULATOR ASM. PESIAVE SN VAR | (1)
15 PF-0551060-A0 FILTER REGULATOR T4 LFaL—F (1)
16 PF-9020050-00 REGULATOR BRACKET LFav—%757 vk~ o)
17 PJ-0251000-03 PLUG 759 (1)
18 PV-0151220-00 FINGER VALVE T4 AT (1)
19 400-94012 PIPE BRACKET ASM. JA TEUSHRAR @)
20 BT-0400251-EB URETHANE HOSE BLACK DU UR—R B (1.5)
21 SK-3412001-SE WOOD SCREW D=4.1 =20 ZWHFTER )
22 MAO-11532000 CORD STAPLE O—RRFvIIL (2)
23 EA-9500B01-00 CABLE BAND ETCIANAN (2)
24 400-03491 ASSY_4_POSITION_PEDAL 4RIV 3RY)LE 1

25 137-31906 SPRING ERUIDZEBRES | 05RO [F1a (1)
26 B2583-210-D00 SPRING HZ[F (1)
27 NM-6060001-CP NUT M6 AEFvE M6 (1)
28 400-04360 PEDAL_FRAME RN T—LI (1)
29 400-04361 PEDAL_FRAME_A RN TU—LA (1)
30 400-04362 PEDAL_FRAME_B RIINTL—ALB (1)
31 400-04363 PEDAL_FRAME_GUIDE R TU—LPA R D)
32 HD-0005700-0A PHOTO SENSOR PEAN ) (2)
33 SL-4031091-SC SCREW M3 L=10 BEAEE~NRL M3 L=10 @D)
34 SL-6031042-TN SCREW R ERBIURIL ~ (1)
35 SM-5040655-SN SCREW XA RRAL (3)
36 SM-6050652-TP HEXAGON SOCKET HEAD SCREW M5X6 NABITERID &)
37 400-04364 SENSOR_DETECTING_PLATE voYF4TovavI—K (3)
38 SD-1000646-TP SHOULDER SCREW D=10 H=6.4 va)¥—2oJam D=10 H=6. 4 (1)
39 400-04299 STOPPER_PIN A hw{—EY (1)
40 400-04327 SUSPENSION_SCREW YRRV 3VRIUaD (2)
41 SK-3482001-SE WOOD SCREW D=4.8 =20 AARRQC D=4. 8 L=20 7

_82_



18. SPECIAL SPECIFICATIONS COMPONENTS (2)
FRBITAERBALR (2)

LARGE SIZE TYPE(FOR 70MM)
KA ZHHE(TOMME)

NON-LUBRICATING HOOK TYPE
A6 2 AR

FOR HOSIERY (TYPE K)
AUYZB(K547)

N }
(%\39 }*38
42 J

e—43
oS
1

4
414 |

\

\

\

\

i
44

b

_88_




REF.NO NOTE PART NO DESCRIPTION B % Qty
1 % 400-06345 RP_HOOK_ASM. RPZ#E 1
2 % 400-06349 RP_BOBBIN_CASE RPREVT—X 1
3 137-29603 HOOK SLEEVE e 1
4 $5-8660612-TP SCREW 1/4-40 L=6 IEHRL 1./4-40 L=6 4
5 #o1 400-06340 WORK_CLAMP_HOLDER_SPACE EDRAR—1 1
6 #01 SM-6040450-TP SCREW M4 =4 RC M4 L=4 3
7 400-28682 UTT_CLOSE_CAM_120B FEHHALCALT1208B 1
8 401-12711 LIFTING_PLATE_120 UJ5r4v07b—K120 1
9 SM-6050800-SP SCREW M5 L=8 FRLU M5 L=8 2

10 400-06335 WORK_CLAMP_ARM_120 WA 120 1
(K 400-06339 WORK_CLAMP_CARRIER_120 mEDIR 120 I
12 #01 145-23252 PRESSER FOOT 70 ASM. WAE 70M 1
13 B1509-761-000 PRESSER FITTING PLATE SPRING X B RIE 1 (2)
14 B1512-761-000 PRESSER FOOT HOLDER SPRING WREZHEFN (1)
15 145-23203 PRESSER FOOT 70 WZE 70 (1)
16 B1510-771-00B PRESSER FOOT PINB HAEEY B )
17 #01 145-23708 URETHANE PRESSER 70 DUSURZ 70 1
18 #01 145-24102 PRESSER 70 (FLAT) WX 70 (3w h) 1
19 #01 145-23401 PRESSER 70 Wz 70 1
20 $S-6060210-SP SCREW 3/32-56 L=1.9 TR 3.32-56 L=1.9 6
21 #01 SD-0790203-SP HINGE SCREW D=7.94 H=2 BRC D=/. 94 H=2 3
22 400-11319 THROAT_PLATE_BASE_SPACER SHREAR—1 2
23 400-04326 BTT_SPACER AZIEHERR—T 1
24 WP-0551016-SH WASHER 5.5X13X1 TEE 5. BX13X1 2
25 #02 400-15733 THROAT_PLATE(S10) &R (S10) 1
26 #02 400-15802 OIL_SHIELD_10 AR 10 T
27 #02 400-20010 WORK_CLAMP_HOLDER(3-10)_ASSY WAE (3—10) M 1
28 400-20011 WORK_CLAMP_HOLDER(3-10) HAE (83—10) (1)
29 400-08638 WORK_CLAMP_CHECK_HOLDER_SPRING_B X %2 B (1)
30 B1510-771-00B WORK CLAMP CHECK SPRING SETPIN (B) #XEF> B (2)
31 B1509-761-000 WORK CLAMP CHECK SPRING WX ERIEFR )
32 #02 400-17810 WORK_CLAMP(3S-10) X (35-10) 1
33 #02 400-20014 WORK_CLAMP_CARRIER(10X41)_CL EOR (10X41) FEV—IL 1
34 400-20012 WORK_CLAMP_CARRIER(10X41) EDHR (10X41) (1)
35 CM-3002000-01 ATTENTION SEAL BIFAEERET—IL (16) (1)
36 #02 400-20013 WORK_CLAMP_ARM(10X41) WA® (T0X4T1) T
37 400-27554 THROAT_PLATE(1790K5) #tH (1 790K5) 1
38 D1511-772-KA0 WORK CLAMP CHECK HOLDER ASM. WRE (2K) # 1
39 B1511-772-000-A WORK CLAMP CHECK HOLDER W E (1)
40 B1509-761-000 WORK CLAMP CHECK SPRING X B RIE T (2)
1 B1510-771-00B WORK CLAMP CHECK SPRING SET PIN (B) WA EF B )
42 B1512-761-000 WORK CLAMP CHECK HOLDER SPRING MR BZHER (1)
43 $S-6060210-SP SCREW 3/32-56 L=1.9 Tt 3.32-56 L=1.9 2
44 D1508-772-K00 WORK CLAMP CHECK (2K) Wz K 1
45 137-82065 HOOK COMPL. K EiEa K 1
46 137-82107 HOOK TIMING GAUGE K EIAMZVIT—=T K T
NOTE(;E:R) #01...FOR PRESSER 70MM #X70MMHA
#02...FOR SWING WIDTH 10MM &HOm10 MM R

_84_



19. EXCHANGING PARTS

ZX1fR MR =2
X}@DBDD
Cloth Cutting Presser Foot Presser Foot
Knife (Length of Cloth Cutting Knife) (Presser Size)
HEYAZ B A (BPYAZRS) BAZR (BZYA )
Z
=
Standard Standard For Hosiery Standard
- B % B AU 2A -
inch mm
1/4 B2702-047-F00
3/8 .5 B2702-047-K00-A
7/16 11 .1 B2702-047-100
1/2 12,17 B2702-047-L00-A
/ B1552-781-000-A D1508-771-K00-A D1511-771-KAO-A
9/16 14 .3 B2702-047-VO00
5/8 15,9 B2702-047-M00-A
11/16| 17 .5 B2702-047-A00
3/4 19 1 B2702-047-N00O
7/8 22,2 - -
/ - B2702-047-P00 B1552-782-000 D1508-772-K00 D1511-772-KA0
1 25 4 B2702-047-Q0Q00-A
1-1/4| 31,8 B2702-047-S00-A B1552-783-000 D1508-773-K00 D1511-773-KAO
Cloth Cutting Knife Guard Throat Plate
Knife
HY AR PV et g R
/
#
Flat Knife
FAR
inch mm ¥
1/4 L4 B2745-771-F00
3/8 .5 B2745-771-K00
1/2 12 .17 B2745-771-L00
9/16 14,3 B2745-771-H00
5/8 15,9 B2745-771-M00
! B2746-771-000 137-82800
3/4 19 .1 B2745-771-N00
7/8 22,2 B2745-771-P00
1 25 4 B2745-771-Q00
1-1/8| 28,6 B2745-771-R00
1-1/4| 31,8 B2745-771-S00

— 85 —




REF.NO NOTE PART NO DESCRIPTION B & Qty
1 B2702-047-F00 KNIFE 1/4" XX 1/4 1
2 B2702-047-K00-A KNIFE 3/8 XX 3/8 1
3 B2702-047-100 KNIFE (7/16) XX 716 1
4 B2702-047-L00-A KNIFE 1/2 X2 1/2 1
5 B2702-047-V00 KNIFE 9/16" X2 9/16 1
6 B2702-047-M00-A  KNIFE 5/8 XX 5./8 I
7 B2702-047-A00 KNIFE 11/16 XX 11/16 1
8 B2702-047-N00 KNIFE 3/4" XX 3/4 1
9 B2702-047-P00 KNIFE 7/8" XX 7/8 1

10 B2702-047-Q00-A  KNIFE 1 AR 1 1
(K| B2702-047-S00-A KNIFE 1-1/4" XX (T=1./4") 1
12 B1552-781-000-A WORK CLAMP CHECK YT 1
13 B1552-782-000 WORK CLAMP CHECK, 2 YT 1
14 B1552-783-000 WORK CLAMP CHECK, 3 ZFHT 1
15 D1508-771-K00-A LATCH WORK CLAMP CHECK AYYZIoAHIT (K) 1
16 D1508-772-K00 WORK CLAMP CHECK (2K) FTI K T
17 D1508-773-K00 WORK CLAMP CHECK (3K) F9IT K 1
18 D1511-771-KA0-A  WORK CLAMP CHECK HOLDER FUIFPY = (1K) 1
19 D1511-772-KA0 WORK CLAMP CHECK HOLDER FHIT7Y (2K) (=) 1
20 D1511-773-KA0 WORK CLAMP CHECK HOLDER FUI77Y (3K) (U3) 1
21 B2745-771-F00 KNIFE 1/4"(FLUOROCARBON) XX T/4 (TwvyIay) I
22 B2745-771-K00 KNIFE 3/8"(FLUOROCARBON) XX 3/8 (Tyvyay) 1
23 B2745-771-L00 KNIFE 1/2" X2 1/2 1
24 B2745-771-H00 KNIFE 9/16"(FLUOROCARBON) XX 9/16 (Tyvyay) 1
25 B2745-771-M00 KNIFE 5/8" XX 5/8 1
26 B2745-771-N00 KNIFE 3/4" XX 3/4 I
27 B2745-771-P00 KNIFE 7/8"(FLUOROCARBON) XX 7/8 (TJwVIyavy) 1
28 B2745-771-Q00 KNIFE 1" XX TAVF 1
29 B2745-771-R00 KNIFE 1-1/8"(FLUOROCARBON) XX 1-1,/8 (TJwvyIav) 1
30 B2745-771-S00 KNIFE 1-1/4" XX 1-1/4 1
31 B2746-771-000 KNIFE GUARD XX D545 1
32 137-82800 THROAT PLATE(FLUOROCARBON) INUAE (TyVIay) 1

_86_



20. LIST FOR INFORMATION OF CHANGE
EBEBEHRIADS

As to the place changed, refer to the corresponding Rev. No.

When previous parts (Obsoleted part) and new parts (Added parts) are
not interchangeable with each other:

In this case, even obsoleted parts (D.) can be ordered with the
obsoleted part number, so select the parts with changed dates and
place your orders

EFEEME, %Rev. No. RECBRCLEE 0,
BLaOEARNEVWRBDEEE, RSN ETH, CEXTEL T,

No.1649-10-:+Rev. No.

xA:Added partseEmBR/D:Obsoleted partsllkHI/E:Erratumik

Rev.|PagelRef. Parts No. Rev.|PagelRef. Parts No. A
* No. B No. i & * No. B No. oo F3
D 09 6 10, 400-06307
D 09 6 18/ CQ—-2520000-00
D 09 6 35|400-08423
D 09 6 36| 401-65704
D 09 6 37| 401-65701
D 09 6 38| 401-65703
D 09 6 39|400-04206
D 09 6 40| SM-6041202-TP
D 09 6 43(1229-18304
D 09 6 44|1401-42880
D 09 6 45| 401—-41727
D 09 6 46| 401-41730
A 10 6 101 401-44351
A 10 6 14| SM—80404A2-TP

D| 09 14 27|1400-042009

_87_



NUMERICAL INDEX OF PARTS

5|

PART NO PAGE REF PART NO PAGE REF PART NO PAGE REF PART NO PAGE REF
i 5 NO mE 5 NO o 5 NO mE 5 NO
BT-0400251-EB 32 20 | CS-1501181-TP 14 17 | NM-6060001-CP 32 27 | SL-4041091-SC 21 12
B1414-232-000 14 28 NM-6060001-SC 24 63 | SL-4041091-SC 24 47
B1509-761-000 10 72 | D1508-771-K00-A 36 15 | NM-6060001-SD 2 53 | SL-4041281-SC 24 33
B1509-761-000 12 4| D1508-772-K00 34 44 | NM-6060001-SD 28 30 | SL-4042091-SC 24 18
B1509-761-000 34 13 | D1508-772-K00 36 16 | NM-6080002-SC 21 17 | SL-4042591-SC 2 75
B1509-761-000 34 31| D1508-773-K00 36 17 | NM-6080002-SC 24 55 | SL-4051291-SC 21 20
B1509-761-000 34 40 | D1511-771-KAO-A 10 70 | NM-6100001-SD 6 SL-6031042-TN 32 34
B1510-771-00B 10 73 | D1511-771-KA0-A 36 18 | NS-6110310-SP 4 61 | SL-6040892-TN 2 40
B1510-771-00B 12 3| D1511-772-KA0 34 38 | NS-6110310-SP 32 SL-6040892-TN 2 59
B1510-771-00B 34 16 | D1511-772-KA0 36 19 SL-6040892-TN 2 63
B1510-771-00B 34 30 | D1511-773-KA0 36 20 | PF-0551060-A0 32 15 | SL-6040892-TN 18 72
B1510-771-00B 34 41 | D3162-555-B00 4 54 | PF-9020050-00 32 16 | SL-6040892-TN 28 6
B1511-771-000-B 10 71 | D6056-555-B00 2 61| PJ-0251000-03 32 17 | SL-6041292-TN 18 74
B1511-772-000-A 34 39 | D6056-555-B00 28 11| PV-0151220-00 32 18 | SL-6041492-TN 20 3
B1512-761-000 10 74 | D8204-555-D00 21 6 SL-6061492-TN 20 6
B1512-761-000 34 14 RC-0100001-KP 6 4 | SM-0040801-SC 2 19
B1512-761-000 34 42 | EA-9500B01-00 4 56 | RC-0560711-KP 4 44 | SM-0050801-SC 4 53
B1552-781-000-A 10 76 | EA-9500B01-00 16 3 | RC-1700001-KP 4 4| SM-0860400-SN 4 9
B1552-781-000-A 36 12 | EA-9500B01-00 24 44 | RC-2791218-KP 8 7 | SM-1030400-SP 18 48
B1552-782-000 36 13 | EA-9500B01-00 32 23 | RC-3781518-KP 6 3| SM-4040655-SP 2 28
B1552-783-000 36 14 | EA-9500B02-00 24 58 | RE-0300000-KO 16 1| SM-4041050-TP 18 58
B1623-180-000 18 34 | E2002-855-000 2 60 | RE-0300000-KO 16 2| SM-4051001-SC 21 15
B1811-771-000 8 28 | E8760-452-S00 24 45 | RE-0400000-K0 4 45 | SM-4051055-SP 2 2
B2583-210-D00 32 26 RE-0500000-K0 10 42 | SM-4051055-SP 2 4
B2702-047-A00 36 7 | GPK-510010B0 32 12 SM-4051055-SP 2 6
B2702-047-F00 36 1| G5001-198-0A0-A 32 1| SB-1040008-CO 20 15 | SM-4051055-SP 2 8
B2702-047-100 36 3 SB-1100006-00 8 2 | SM-4051055-SP 2 10
B2702-047-K00-A 28 33 | HD-0005700-0A 10 2 | SB-1100007-00 6 7 | SM-4051055-SP 2 16
B2702-047-K00-A 36 2 | HD-0005700-0A 16 47 | SB-1120003-CO 20 7 | SM-4051405-SE 30 23
B2702-047-L00-A 20 22 | HD-0005700-0A 18 19 | SB-1120016-00 8 1| SM-4051655-SP 2 12
B2702-047-L00-A 36 4| HD-0005700-0A 26 6 | SB-1150002-00 8 3 | SM-5040550-TP 10 28
B2702-047-M00-A 28 21 | HD-0005700-0A 26 8 | SB-1150015-00 8 4| SM-5040655-SN 4 47
B2702-047-M00-A 36 6 | HD-0005700-0A 26 10 | SB-1200008-CO 6 34 | SM-5040655-SN 32 35
B2702-047-N00 36 8 | HD-0005700-0A 32 32 | SB-3070002-00 10 56 | SM-6031402-TP 2 23
B2702-047-P00 36 9 | HF-0013050-P0 24 56 | SB-4080001-00 10 47 | SM-6040450-TP 18 40
B2702-047-Q00-A 36 10 | HF-0030002-00 24 57 | SD-0250101-SP 18 42 | SM-6040450-TP 18 41
B2702-047-S00-A 36 11 | HX-0015000-0A 18 1| SD-0500166-TP 18 43 | SM-6040450-TP 18 61
B2702-047-V00 36 5| HX-0015000-0D 24 48 | SD-0500167-TP 18 44 | SM-6040450-TP 34 6
B2702-210-000 4 24 | HX-0015000-00 2 81 | SD-0600266-TP 16 8 | SM-6040502-TP 10 41
B2703-210-000 4 25 | HX-0015100-0A 4 57 | SD-0600326-TP 16 21 | SM-6040502-TP 14 27
B2745-771-F00 36 21 | HX-0022200-0D 24 31| SD-0790203-SP 10 77 | SM-6040600-SP 16 9
B2745-771-H00 36 24 | HX-0025500-00 8 33 | SD-0790203-SP 12 9 | SM-6040600-SP 16 59
B2745-771-K00 36 22 | HX-0029200-0A 24 21| SD-0790203-SP 34 21 | SM-6040600-SP 18 25
B2745-771-L00 36 23 | HX-0033900-0M 24 22 | SD-0800296-TP 18 24 | SM-6040600-SP 18 59
B2745-771-M00 36 25 SD-0800296-TP 18 62 | SM-6040602-TP 2 30
B2745-771-N00 36 26 | KX-0000002-10 21 13 | SD-0800326-TP 10 32 | SM-6040602-TP 2 65
B2745-771-P00 36 27 | KX-0000002-30 21 14 | SD-0800326-TP 10 35 | SM-6040602-TP 2 82
B2745-771-Q00 36 28 | KX-0000002-60 24 19 | SD-0800406-TP 16 22 | SM-6040602-TP 4 50
B2745-771-R00 36 29 | KX-0000003-20 24 32 | SD-0801006-TP 18 20 | SM-6040602-TP 10 20
B2745-771-S00 36 30 | KX-0000003-80 2 54 | SD-0801006-TP 18 67 | SM-6040602-TP 16 10
B2746-771-000 36 31 SD-0801506-TP 16 23 | SM-6040602-TP 16 18
B3013-141-HOA 18 35 | MAO-11532000 32 22 | SD-1000646-TP 32 38 | SM-6040602-TP 16 55
B3214-047-000 4 64 | MAZ-16013000 16 69 | SK-3311600-SC 21 5| SM-6040602-TP 16 58
B3214-047-000 32 6 | MDF-RX1200C0 28 20 | SK-3382001-SE 22 3| SM-6040602-TP 18 14
B3216-047-000 32 8 | MDP-5J0B1100 14 16 | SK-3412001-SE 32 21 | SM-6040602-TP 18 57
B3218-232-000 32 7 | MDP-5J0B1102 28 5| SK-3452000-SC 32 10 | SM-6040602-TP 28 28
B3219-232-000 32 5| MTS-HJ100003 21 18 | SK-3482001-SE 32 41| SM-6040650-TP 2 77
B3221-771-0A0 32 3| MTS-HJ100003 24 50 | SK-3512001-SE 24 52 | SM-6040750-TP 14 32
B3221-771-000 32 4| M3004-511-00A 24 49 | SL-4030881-SC 2 80 | SM-6040802-TP 10 21
B9107-761-000 28 23 | M8002-430-000 24 34 | SL-4030881-SC 24 38 | SM-6040802-TP 10 61
B9121-012-0A0 28 19 | M9017-580-0A0 26 25| SL-4031091-SC 10 19 | SM-6040802-TP 12 14
SL-4031091-SC 16 7 | SM-6040802-TP 16 12

CM-3001000-01 24 39 | NM-6030001-SD 2 22 | SL-4031091-SC 18 13 | SM-6040802-TP 18 15
CM-3001004-02 24 41| NM-6040000-SN 16 32 | SL-4031091-SC 32 33 | SM-6040860-TP 4 10
CM-3002000-01 2 72 | NM-6040001-SC 2 21| SL-4040881-SC 24 8 | SM-6040860-TP 16 11
CM-3002000-01 34 35 | NM-6040001-SC 2 74 | SL-4040881-SC 24 10 | SM-6041002-TP 10 22
CM-3002000-03 2 68 | NM-6040001-SD 18 10 | SL-4040881-SC 24 11 | SM-6041002-TP 20 26
CM-3004006-02 24 40 | NM-6040001-SD 18 66 | SL-4040881-SC 24 14 | SM-6041200-SP 16 13
CM-3013000-01 2 71 | NM-6050001-SE 30 18 | SL-4040881-SC 24 20 | SM-6041200-SP 18 60
CM-6001001-01 24 42 | NM-6050001-SE 30 20 | SL-4040881-SC 24 25 | SM-6041202-TP 10 38
CM-6001002-01 28 7 | NM-6050001-SE 30 24 | SL-4040881-SC 24 29 | SM-6041202-TP 14 10
CQ-2020000-00 8 27 | NM-6050001-SP 14 22 | SL-4040881-SC 24 30 | SM-6041602-TP 10 62
CQ-2520000-00 8 32 | NM-6050001-SP 16 5| SL-4040881-SC 24 37 | SM-6050652-TP 2 29
CS-0800881-TP 16 25 | NM-6050001-SP 16 57 | SL-4040891-SC 28 27 | SM-6050652-TP 16 14
CS-1000881-TP 6 31 | NM-6050001-SP 18 11 | SL-4041081-SC 24 24 | SM-6050652-TP 32 36

_88_




NUMERICAL INDEX OF PARTS

5|

PART NO PAGE REF PART NO PAGE REF PART NO PAGE REF PART NO PAGE REF
e 5 NO e 5 NO e 5 NO mE 5 NO
SM-6050800-SP 10 63 | TA-1050504-RO 2 32 | 225-02504 2 42 | 400-04245 16 42
SM-6050800-SP 12 12 | TA-1250406-R0O 2 34 | 225-02504 28 10 | 400-04246 16 64
SM-6050800-SP 16 15 | TA-1550902-R0O 2 31| 225-28764 2 41| 400-04247 16 40
SM-6050800-SP 34 9 | TA-1550902-R0O 2 35 | 225-29473 4 60 | 400-04248 16 38
SM-6050802-TP 2 14 | TA-2100904-R0O 2 76 | 225-29481 4 59 | 400-04249 16 62
SM-6050802-TP 2 48 228-91204 10 3 | 400-04250 16 65
SM-6050802-TP 4 11| WP-0430800-SC 18 51| 229-32800 28 1| 400-04252 4 22
SM-6050802-TP 16 16 | WP-0430800-SC 24 4 | 229-33006 28 22 | 400-04252 16 39
SM-6050802-TP 16 60 | WP-0430801-SC 16 6 | 229-33105 28 3 | 400-04254 16 29
SM-6050802-TP 18 75 | WP-0430801-SC 18 26 | 229-33204 28 2 | 400-04254 18 22
SM-6051002-TP 10 64 | WP-0430801-SC 20 23 | 235-30405 14 4| 400-04255 16 70
SM-6051002-TP 10 65 | WP-0431005-SP 16 53 | 235-36204 8 6 | 400-04264 16 33
SM-6051202-TP 16 68 | WP-0431005-SP 18 37 | 236-30007 8 26 | 400-04265 16 34
SM-6051202-TP 20 1] WP-0450826-SC 4 46 | 262-30409 2 13 | 400-04267 10 37
SM-6051402-TP 20 21| WP-0451016-SP 18 38 | 262-30409 4 58 | 400-04275 10 79
SM-6052002-TR 6 23 | WP-0531001-SC 30 22 | 262-34005 28 31| 400-04279 10 51
SM-6061002-TP 2 36 | WP-0550800-SP 16 56 | 262-60109 4 28 | 400-04280 10 50
SM-6061002-TP 10 23 | WP-0551016-SH 34 24 | 262-60208 4 29 | 400-04285 10 48
SM-6061002-TP 28 17 | WP-0612056-SD 2 55 | 262-60307 4 30 | 400-04287 10 58
SM-6061202-TP 14 20 | WP-0612056-SD 28 29 | 262-60406 4 31| 400-04288 10 59
SM-6061202-TP 20 10 | WP-0621046-SP 6 38 | 262-60505 4 32 | 400-04289 10 36
SM-6061802-TP 10 24 | WP-0651646-SC 24 59 | 262-60604 4 33 | 400-04291 10 78
SM-6061802-TP 14 12 | WP-0851846-SC 21 19 | 262-60802 4 35 | 400-04293 16 4
SM-6062502-TP 6 35 | WP-0852086-SC 24 53 | 262-61206 4 39 | 400-04294 16 71
SM-6067052-TP 2 37 | WP-1612616-SE 30 15 | 262-61305 4 40 | 400-04296 16 36
SM-6067052-TP 28 9 | WS-0410002-KP 4 16 | 262-61503 4 41| 400-04297 16 44
SM-7030550-TP 14 15| WS-0510002-KN 30 21| 262-61602 4 42 | 400-04297 16 66
SM-7030550-TP 18 56 | WS-0820002-KR 21 16 | 262-61701 4 43 | 400-04298 16 45
SM-8030412-TP 4 12 | WS-0820002-KR 24 54 | 291-80403 28 34 | 400-04298 16 67
SM-8030412-TP 4 13 | WT-0640001-KN 24 60 400-04299 18 21
SM-80404A2-TP 6 14 320-02354 2 39 | 400-04299 18 69
SM-8040802-TP 4 49 | 100-06104 4 18 | 320-02354 26 3 | 400-04299 32 39
SM-8050412-TP 10 17 | 110-72402 4 62 | 320-55402 4 21| 400-04301 18 46
SM-8050412-TP 16 19 | 110-93606 4 63 400-04306 18 39
SM-8050412-TP 18 16 | 111-55108 21 3 | 400-03491 26 34 | 400-04308 18 32
SM-8050502-TP 4 48 | 111-55207 21 4 | 400-03491 32 24 | 400-04309 18 29
SM-8050502-TP 8 10 | 111-57567 21 7 | 400-03493 32 11| 400-04311 18 36
SM-8050502-TP 10 25| 112-72507 16 24 | 400-03499 4 26 | 400-04321 18 31
SM-8050502-TP 10 40 | 131-27402 10 43 | 400-03499 26 4| 400-04324 18 47
SM-8050502-TP 14 11| 137-00406 2 51| 400-04156 2 9 | 400-04326 34 23
SM-8050502-TP 14 18 | 137-00505 2 52 | 400-04157 2 7 | 400-04327 18 45
SM-8050502-TP 16 20 | 137-00604 2 50 | 400-04159 2 11 | 400-04327 18 68
SM-80506A2-TP 6 30 | 137-00703 2 62 | 400-04160 2 44 | 400-04327 32 40
SM-8050602-TP 10 66 | 137-03806 2 24 | 400-04161 2 15 | 400-04328 18 73
SM-8050612-TP 20 9 | 137-03905 2 25| 400-04171 6 19 | 400-04329 18 4
SM-8050612-TP 20 20 | 137-05405 2 69 | 400-04180 8 18 | 400-04336 18 3
SM-8060552-TP 10 39 | 137-06403 14 14 | 400-04185 6 37 | 400-04343 18 7
SM-80606A2-TP 2 38 | 137-10306 8 11 | 400-04186 8 8 | 400-04344 18 8
SM-80606A2-TP 4 14 | 137-10405 8 20 | 400-04187 8 9 | 400-04345 18 52
SM-80606A2-TP 6 18 | 137-10504 8 12 | 400-04188 8 5| 400-04346 18 64
SM-80606A2-TP 6 32 | 137-27102 18 54 | 400-04194 10 5| 400-04347 18 53
SM-80606A2-TP 8 15| 137-29066 8 13 | 400-04197 10 7 | 400-04348 18 65
SM-80606A2-TP 10 26 | 137-29306 18 55 | 400-04198 10 8 | 400-04349 18 7
SM-80606A2-TP 14 19 | 137-29603 8 31| 400-04200 10 9 | 400-04360 32 28
SM-8060612-TP 10 69 | 137-29603 34 3| 400-04201 10 10 | 400-04361 32 29
SM-80608A2-TP 6 17 | 137-29652 8 30 | 400-04203 10 12 | 400-04362 32 30
SM-80608A2-TP 6 36 | 137-29769 8 29 | 400-04204 10 13 | 400-04363 32 31
SM-8081652-TP 6 21| 137-31906 32 25| 400-04205 10 18 | 400-04364 32 37
SM-9040700-SP 18 17 | 137-37408 18 9 | 400-04212 14 30 | 400-04373 14 23
SM-9040700-SP 20 24 | 137-82065 34 45 | 400-04213 14 31| 400-04374 14 24
SM-9040800-SP 4 15| 137-82107 34 46 | 400-04214 14 34 | 400-04378 14 2
SM-9061403-CP 6 39 | 137-82800 36 32 | 400-04215 14 33 | 400-04379 14 3
S$S8-6060210-SP 10 75 | 137-85803 28 15 | 400-04216 14 25 | 400-04394 20 29
§S-6060210-SP 12 8 | 139-22208 2 47 | 400-04217 14 26 | 400-04398 20 27
S$S8-6060210-SP 34 20 | 139-43303 2 56 | 400-04218 14 13 | 400-04400 16 17
S$S8-6060210-SP 34 43 | 139-43402 28 32 | 400-04222 14 29 | 400-05390 26 26
88-7110570-SP 28 16 | 141-01208 28 8 | 400-04224 14 21| 400-05400 26 2
SS-7110840-SP 4 55| 141-15554 4 7 | 400-04232 16 52 | 400-05405 32 2
S§S-8660612-TP 34 4| 141-15554 26 42 | 400-04234 16 37 | 400-06261 4 1
ST-9053511-SR 21 2 | 145-04401 8 17 | 400-04235 16 26 | 400-06261 26 19
145-23203 34 15 | 400-04236 16 43 | 400-06263 4 2

TA-0500301-R0O 2 46 | 145-23252 34 12 | 400-04238 16 27 | 400-06264 4 3
TA-0550604-R0 2 83 | 145-23401 34 19 | 400-04240 16 50 | 400-06265 4 23
TA-0750404-R0O 2 84 | 145-23708 34 17 | 400-04243 16 63 | 400-06314 2 49
TA-0850604-R0 2 67 | 145-24102 34 18 | 400-04244 16 41| 400-06317 8 21

_89_




NUMERICAL INDEX OF PARTS

5|
PART NO PAGE REF PART NO PAGE REF PART NO PAGE REF PART NO PAGE REF
mE 5 NO o B NO mE 5 NO o 5 NO

400-06320 8 25 | 400-85786 30 4| 401-41484 26 11| 401-42966 21 1
400-06323 28 12 | 400-85787 30 5| 401-41487 26 27 | 401-42969 24 62
400-06335 12 13 | 400-85788 30 6 | 401-41488 26 28 | 401-43150 6 5
400-06335 34 10 | 400-85789 30 7 | 401-41489 26 29 | 401-43770 2 1
400-06339 12 7 | 400-85790 30 8 | 401-41500 24 1] 401-43988 24 6
400-06339 34 11 | 400-85791 30 9 | 401-41500 26 35 | 401-43989 24 5
400-06340 34 5| 400-85792 30 10 | 401-41501 24 2| 401-43990 24 27
400-06345 34 1] 400-85793 30 11| 401-41501 26 36 | 401-44351 6 10
400-06349 34 2 | 400-85794 30 12 | 401-41502 24 3| 401-45327 2 78
400-08638 12 6 | 400-85795 30 13 | 401-41502 26 37 | 401-45328 2 20
400-08638 34 29 | 400-85796 30 16 | 401-41706 2 45 | 401-45523 28 14
400-08646 12 2| 400-88990 14 1| 401-41706 26 32 | 401-50011 6 25
400-08647 12 5| 400-93423 21 11| 401-41709 2 3| 401-65702 24 61
400-08658 12 15 | 400-94012 32 19 | 401-41710 2 26 | 401-65706 2 5
400-08671 14 5| 400-94259 21 9| 401-41711 2 27 | 401-65707 20 30
400-08671 20 14 | 400-94260 21 10 | 401-41713 2 66 | 401-65710 28 13
400-08977 2 57 | 400-94262 21 8 | 401-41714 2 43 | 401-65711 28 18
400-08978 2 58 | 400-94262 26 33 | 401-41716 6 20 | 402-58040 14 8
400-09037 2 64 | 400-96325 30 14 | 401-41717 6 27 | 402-58040 26 13
400-09148 28 4| 400-96326 30 17 | 401-41718 6 33 | 402-58041 10 1
400-10434 10 15 | 400-96327 30 19 | 401-41719 6 28 | 402-58041 26 14
400-10435 10 16 | 400-96354 30 1| 401-41720 6 9 | 402-58042 10 34
400-10489 20 16 | 400-97040 32 13 | 401-41721 6 6 | 402-58042 26 15
400-10510 4 19 | 401-01638 16 30 | 401-41725 6 11 | 402-58043 20 2
400-10511 4 6 | 401-01638 18 23 | 401-41726 6 12 | 402-58043 26 18
400-10512 4 20 | 401-01641 16 28 | 401-41739 8 14
400-10514 4 5| 401-01642 16 31| 401-41740 8 19
400-10522 4 8 | 401-01649 18 6 | 401-41742 10 27
400-10534 6 24 | 401-05465 24 15 | 401-41743 10 60
400-10535 6 26 | 401-05465 26 40 | 401-41744 10 80
400-11143 4 27 | 401-05475 24 16 | 401-41745 10 53
400-11144 4 34 | 401-05475 26 41 | 401-41746 10 57
400-11145 4 36 | 401-08754 10 6 | 401-41747 10 52
400-11146 4 37 | 401-10933 10 14 | 401-41748 10 68
400-11205 18 50 | 401-11214 2 73 | 401-41753 10 54
400-11319 34 22 | 401-11214 24 17 | 401-41754 10 46
400-11327 18 63 | 401-11214 26 20 | 401-41755 10 45
400-11355 8 16 | 401-12711 12 11| 401-41756 10 55
400-11517 6 1] 40112711 34 8 | 401-41757 10 44
400-15674 16 54 | 401-13427 24 46 | 401-41758 14 6
400-15702 16 51| 401-13427 26 30 | 401-41759 14 7
400-15733 34 25| 401-14136 24 36 | 401-41760 14 9
400-15802 34 26 | 401-14398 24 35| 401-41774 16 35
400-17810 34 32 | 401-15874 24 7 | 401-41778 18 5
400-20010 34 27 | 401-15876 24 9 | 401-41779 18 18
400-20011 34 28 | 401-15877 24 26 | 401-41780 20 5
400-20012 34 34 | 401-15878 24 28 | 401-41781 20 4
400-20013 34 36 | 401-15879 24 12 | 401-41782 20 8
400-20014 34 33 | 401-16677 24 43 | 401-41783 20 13
400-20310 10 67 | 401-26054 24 51| 401-41785 20 19
400-21933 4 38 | 401-38137 6 22| 401-41786 20 17
400-21998 18 27 | 401-38137 26 43 | 401-41787 20 25
400-22121 10 11| 401-38611 2 70 | 401-41788 10 30
400-22322 18 30 | 401-38611 26 1| 401-41794 10 49
400-22323 18 28 | 401-38920 24 13 | 401-41795 2 33
400-23371 26 24 | 401-38920 26 38 | 401-41798 28 26
400-23432 32 14 | 401-40040 16 46 | 401-41799 28 25
400-27553 18 49 | 401-40040 26 16 | 401-41801 10 31
400-27554 34 37 | 401-40041 18 12 | 401-41802 18 70
400-28634 16 48 | 401-40041 26 17 | 401-42148 2 17
400-28636 16 61| 401-41333 22 1| 401-42152 6 2
400-28682 12 10 | 401-41333 26 31| 401-42161 10 29
400-28682 34 7 | 401-41334 22 2| 401-42163 20 11
400-29613 18 33 | 401-41334 26 44 | 401-42164 20 12
400-32269 6 29 | 401-41477 4 65 | 401-42166 16 49
400-37008 4 52 | 401-41477 26 23 | 401-42170 18 2
400-40276 20 28 | 401-41478 4 17 | 401-42172 28 24
400-42089 20 18 | 401-41478 26 22 | 401-42267 24 23
400-42134 21 21| 401-41479 4 51| 401-42267 26 39
400-51473 6 15 | 401-41479 26 21| 401-42752 8 24
400-51474 6 16 | 401-41480 26 5| 401-42753 8 22
400-67165 12 1] 401-41481 26 7 | 401-42754 8 23
400-75297 10 4| 401-41482 26 9 | 401-42755 10 33
400-85784 30 2| 401-41483 2 79 | 401-42878 6 13
400-85785 30 3| 401-41483 26 12 | 401-42887 2 18

_40_




	COVER
	表紙

	HOW TO MAKE USE OF THIS PARTS LIST
	パーツリストご利用に際して

	CONTENTS
	目 次

	1. FRAME & MISCELLANEOUS COVER COMPONENTS (1)
	頭部・外装関係（１）

	2. FRAME & MISCELLANEOUS COVER COMPONENTS (2)
	頭部・外装関係（２）

	3. MAIN SHAFT COMPONENTS
	上軸関係

	4. HOOK DRIVING SHAFT COMPONENTS
	下軸関係

	5. PRESSER & FEED COMPONENTS
	押え・送り関係

	6. PRESSER & FEED COMPONENTS (FOR LBH-1795AS)
	押え・送り関係（ＬＢＨ－１７９５ＡＳ用）

	7. NEEDLE BAR ROCKING COMPONENTS
	針棒揺動関係

	8. NEEDLE THREAD TRIMMER COMPONENTS
	上糸切り関係

	9. BOBBIN THREAD TRIMMER COMPONENTS
	下糸切り関係

	10. CLOTH CUTTING KNIFE COMPONENTS
	布切りメス関係

	11. TABLE COMPONENTS
	脚卓関係

	12. OPERATION BOX COMPONENTS (ACCESSORIES OF A CONTROL BOX)
	操作ボックス関係（制御ボックスの付属品）

	13. CONTROL BOX COMPONENTS
	制御ボックス関係

	14. WIRING DIAGRAM
	電装配線図

	15. ACCESSORIE PARTS COMPONENTS
	付属品関係

	16. THREAD STAND COMPONENTS
	糸立装置関係

	17. SPECIAL SPECIFICATIONS COMPONENTS (1)
	特別仕様関係（１）

	18. SPECIAL SPECIFICATIONS COMPONENTS (2)
	特別仕様関係（２）

	19. EXCHANGING PARTS
	交換部品

	20. LIST FOR INFORMATION OF CHANGE
	変更情報リスト
	NUMERICAL INDEX OF PARTS


	NUMERICAL INDEX OF PARTS
	索引




